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APPENDIX 2: Data of EMI test

Conducted Emission
(11b/Low ch./Antennal)

DATA OF GONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic_Chamber
Date : 2006/11/07 17:54:38

Applicant © GANON INC. Report No. © 27BE0338-HO

Kind of EUT : WLAN MODULE UNIT Power : DC3. 3V

Model No. : CH91108 Temp°C/Humi%  : 22deg.C / 62%
Serial No. : 55 Operator : Motoya Imura

Mode / Remarks : Transmitting 2412MHz, 11b, 11Mbps, ANT1

LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210

[dBuV] << QP/AV DATA — N O:QPX:AV
0
70
60
40 \{ V'\

. HEN]
NN

R —"

L
iR s Y

10
0
I5M 2M 3M SM M IM 2M 3M M ™ 10M 20M 30M
Frequency[Hz]
[dBuV] << QP/AV DATA — L :QPX:AV
80
70

\ T ! Hw
e Ll ! ﬂ

, LM Lk \
0|1 . | "‘M

e
1

=

|
20 I \“\m | |v A f

b

0
ASM 2M M SM M M 2M M M ™ 10M 20M 30M
Frequency[Hz]

CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
(11b/Mid ch./Antennal)

DATA OF CONDUCTED EMISSION TEST

UL Apex Co., Ltd. Head Uffice EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 18:01:01

Applicant © GANON INC. Report No. : 27BE0338-HO
Kind of EUT  : WLAN MODULE UNIT Power ) : DC3. 3V

Model No. © CH91108 Temp°C/Humi% : 22deg.C / 62%
Serial No. : b5 Operator : Motoya Imura

Mode / Remarks : Transmitting 2437MHz, 11b, 11Mbps, ANT1

LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCG15C §15.207 (AV) / RSS-Gen / RSS-210

8] << QP/AV DATA > — OB
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E Reading level | Corr Result: Limit Margin
requency | gp A | Factor [ o AV Qp AV Qp AV_| Phase
[MHz] [dBuV] [ [dBuV] [dB] [dBuV] | [dBuV]l | [dBuV] | [dBuV] [dB] [dB]

0. 15940 61.0 52.1 0.1 61.1 52.2 65. 5 55.5 4.4 3.3 N
0.31830) 47.9 38. 8 0.2 48.1 39 59. 8 49.8 11.7] 10.8 N
0.96830) 39.3 32.3 0.3 39. 6| 32.6 56. 0 46 16. 4 13.4 N
4. 84400 36. 3 26.2) 0.5 36. 8 26.7 56. 0 46. 0| 19.2| 19.3 N
6.03880 48. 7, 34.3 0. 6 49.3 34.9 60. 0 50. 10.7] 16.1 N
19.481000  40.1 29.2) 1.5} 41.6 30.7 60. 0 50. 0| 18.4 19.3 N
0.16120) 60.4  50.4] 0.1 60. 5| 50. 5 65. 4 55. 4 4.9 4.9 L
0.31811 45.1 35.1 0.2 45.3 35.3 59. 8 49.8 14. 5 14.5( L
0.96610) 36. 1 28.3 0.3 36. 4 28.6 56. 0 46. 0| 19. ¢ 17.4 L
4.81700) 35.1 21.3 0.5 35. 6] 21.8 56. 0 46. 20. 4 18.2 L
5. 85100 44. 6 33.1 0. 6 45.2 33.7 60. 0 50. 0| 14.¢ 16.3 L
19.78000  39.7 28. 8 1.5 41.2 30.3 60. 0 50. 18.8) 19.70 L

CHART :WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
(11b/High ch./Antennal)

DATA OF CONDUCEED EMISSION TEST

Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 18:07:19

Applicant  GANOI Report No. © 27BE0338-H0

Kind of EUT : WLAN MODULE UNIT Power © DG3. 3V

Mode! No. : CHI1 Temp°C/Humi%  : 22deg.C / 62%
Serial No. : 55 Operator : Motoya Imura

Mode / Remarks : Transmitting 2462MHz, 11b, 11Mbps, ANT1

LIMIT : FCCISC §15.207 (QP) / RSS-Gen / RSS-210
CC15C §15.207 (AV) / RSS-Gen / RSS-210
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CHART :WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)



Test report No. : 27BE0338-HO-A-2

Page 118 of 73

Issued date : November 20, 2006
Revised date : February 13, 2007
FCCID : AZDCHY91108

Conducted Emission
(11g/Low ch./Antennal)

DATA OF CONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 18:17:37

Applicant  GANOI Report No. © 27BE0338-H0

Kind of EUT : WLAN MODULE UNIT Power © DG3. 3V

Mode! No. : CHI1 Temp°C/Humi%  : 22deg.C / 62%
Serial No. : 55 Operator : Motoya Imura

Mode / Remarks : Transmitting 2412MHz, 11g, 54Mbps, ANT1

LIMIT : FCCISC §15.207 (QP) / RSS-Gen / RSS-210
CC15C §15.207 (AV) / RSS-Gen / RSS-210
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CHART :WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
(11g/Mid ch./Antennal)

DATA OF COND%JLCApTeIXEQ,_ EMISSION TEST

td. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 18:22:49

Applicant © GANON INC. Report No. : 27BE0338-HO

Kind of EUT  WLAN MODULE UNIT Power : DC3. 3V

Mode| No. : CH91108 Temp°C/Humi%  : 22deg.C / 62%
Serial No. : 55 Operator . Motoya Imura

Mode / Remarks : Transmitting 2437MHz, 11g, 54Mbps, ANT1

LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCG15C §15.207 (AV) / RSS-Gen / RSS-210

0 [dBuV] << QP/AV DATA >>

70

T
I mEaE)

40

\ ‘ "‘ .
ST ANRNIILE TN \
W PG

10 (I t
0
J15M . 2M ] ] —] 1L M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
F Reading Level Corr Results Limit Margin
requency | gp AV | Factor [ QP AV QP AV QP AV_| Phase

[MHz1 [dBuV1 | [dBuV] [dB] [dBuVl | [dBuVl { [dBuV] | [dBuVl [dB] [dB]

0.15935 60.2 51.2 0.1 60.3 51.3 65.5 55.5 5.2 4.2 N
0. 15945 59.6 50. 4 0.1 59.7 50.5 65.5 55.5 5.8 5.0 L
0.31340 44.6 37.1 0.2 44.8 37.3 59.9 49.9 15.1 12. 6, L
0.31780 45.9 38. 6 0.2 46.1 38.8 59.8 49.8 13.7] 11.0 N
0. 96450 32.4 28.1 0.3 32.17 28.4 56.0 46. 0| 23.3 17.6) L
0. 96440 33.7 26.9 0.3 34.0 21.2 56.0 46. 0| 22.0 18.8, N
4.79800 39.6 29.1 0.5 40.1 29.6 56.0 46. 0| 15.9| 16. 4 L
4.82320 38.7 21.17 0.5 39.2 28.2 56.0 46. 0| 16. 8| 17.8, N
6.04800 45.1 32.4 0.6 45.17 33.0 60.0 50.0 14.3] 17.0 N
6. 12600 47.6 35.1 0.6 48.2 35.7 60.0 50.0 11. 8| 14.3 L
19. 47200 37.9 21.6 1.5 39.4 29.1 60.0 50.0 20. 6 20.9 L
19. 63300 37.1 28.1 1.5 38.6 29.6 60.0 50.0 21.4 20.4 N

CHART :WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the |imits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
(11g/High ch./Antennal)

DATA OF CONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 18:40:22

Applicant © GANON INC. Report No. 27BE0338 HO
Kind of EUT © WLAN MODULE UNIT Power

Mode! No. : CH91108 Temp°C/Humi% 22deg G/ 62%
Serial No. 1) Operator  Motoya Imura

Mode / Remarks : Transmitting 2462MHz, 11g, 54Mbps, ANT1

LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210
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CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the |imits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
(Rx,11b/g Mid ch./Antennal)

DATA OF CONDUCTED EMISSION TEST

pex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 18:47:48

Applicant © CANON INC. Report No. © 27BE0338-HO
Kind of EUT © WLAN MODULE UNIT Power : DG3. 3V

Mode! No. : CH91108 Temp°C/Humi% : 22deg.C / 62%
Serial No. : 55 Operator : Motoya Imura

Mode / Remarks : Receiving 2437MHz, 11b/g, ANT1

LIMIT © FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210
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CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
(11b/Low ch./Antenna2)
Apex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 14:47:21
Applicant © GANON INC. Report No. © 27BE0338-HO
Kind of EUT © WLAN MODULE UNIT Power : DC3. 3V
Mode! No. : CH91108 Temp°C/Humi% - 22deg C/ 62%
Serial No. : 55 Operator : Motoya Imura
Mode / Remarks : Transmitting 2412MHz, 11b, 11Mbps, ANT2
LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210
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CHART :WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the |imits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Conducted Emission
(11b/Mid ch./Antenna2)

DATA OF CONDUGTED EMISSION TEST

pex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 15:03:48

Applicant © CANON INC. Report No. © 27BE0338-H0

Kind of EUT © WLAN MODULE UNIT ower : .

Mode! No. : CH91108 Temp°C/Humi%  : 22deg.C / 62%
Serial No. : 55 Operator : Motoya Imura

Mode / Remarks : Transmitting 2437MHz, 11b, 11Mbps, ANT2

LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210

— N 0:QPX:AV

0 [dBuV] << QP/AV DATA — L QP XAV
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F Reading Level Corr. Results Limit Margin
requency QP AV_| Factor QP AV QP AV QP AV_| Phase
[MHz] | [dBuV]| [dBuV]| [dB] | [dBuV]| [dBuV]| [dBuv]| [dBuvl| [dB] | [dB]
0.15969|  61.1 529 0.1 61.2 53.0 65.5 555 43 25 N
0.32103 48.1 43.7 0.2 483 439 59.7 49.7 11.4 58 N
096551 398 331 03 40.1 334 56.0 460| 159 126 N
4.92350 39.2 29.2 0.5 39.7 29.7 56.0 46.0 16.3 16.3 N
626100| 47.8| 351 0.7 485 358 60.0 500 115|142 N
19.42400) 413 272 15 428 28.7 60.0 500 172| 213] N
0.15967|  60.1[  53.0 0.1 60.2 53.1 65.5 55.5 53 24| L
0.32091 46.4 432 0.2 46.6 43.4 59.7 49.7 13.1 6.3 L
0.96497| 365 280 03 36.8 283 56.0 460 192 177 L
4.94950 36.2 255 0.5 36.7 26.0 56.0 46.0 19.3 20.0 L
622700|  49.0| 380 0.7 49.7 38.7 60.0 500 103 13l L
19.68400)  39.7| 274 L5 412 28.9 60.0 500 188 211 L

CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
(11b/High ch./Antenna2)

DATA OF CONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 15:56:01

Applicant © GANON INC. Report No. : 27BE0338 HO
Kind of EUT © WLAN MODULE UNIT Power :

Mode! No. : CH91108 Temp°C/Humi% 22deg C/ 62%
Serial No. : 55 Operator : Motoya Imura

Mode / Remarks : Transmitting 2462MHz, 11b, 11Mbps, ANT2

LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210
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CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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[dBuV]
0

Applicant

Kind of EUT

Mode! No
Serial No

Conducted Emission
(11g/Low ch./Antenna2)

DATA OF CONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 16:42:23

© GANON INC. Report No. : 27BE0338 HO

© WLAN MODULE UNIT Power :

: CH91108 Temp°C/Humi% 22deg C/ 62%
: 55 Operator : Motoya Imura

Mode / Remarks : Transmitting 2412MHz, 11g, 54Mbps, ANT2

LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210
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CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Applicant
Kind of EUT
Mode! No
Serial No

Mode / Remarks :

DATA OF CONDUCTED EMI
UL Apex Co., Ltd

: GANON INC.
© WLAN MODULE UNIT Power
: CH91108

. 55

Conducted Emission

(11g/Mid ch./Antenna2)

SSION TEST

td. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Report No

Temp°C/Humi%
Operator

Transmitting 2437MHz, 11g, 54Mbps, ANT2

LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210

<< QP/AV DATA

Date :

: 27BE0338-HO
: DG3. 3V
: 22deg.C / 62%

. Motoya

Imura

2006/11/07 16:49:23

— N 0:QPX:AV
— L :QPX:AV

[dBuV]
0

0
ASM - 2M 3M SM M M M 3M M ™ 10M 20M 30M
Frequency[Hz]
Reading Level | Corr. Results Limit Margin
Frequency [™ op AV_| Factor QP AV QP AV QP AV_| Phase
[MHz] | [dBuV1| [dBuV]| [dB] | [dBuV]| [dBuV] | [dBuV] | [dBuv]| [dB] | [dB]
015475 611|511 0.1 612 512 65.7 55.7 45 45 N
031215 470|391 02 472 393 599 490 127 106 N
094950 377|259 03 38.0 26.2 56.0 460 180 198 N
499352 424|326 05 429 331 56.0 460 11| 129 N
610700  483| 346 0.6 489 352 60.0 s00| L1 148 N
1931917| 393|272 15 408 287 60.0 500 192 213] N
0.15410]  59.8| 496 0.1 59.9 49.7 65.8 55.8 5.9 61| L
031758 472|397 02 474 399 598 498 124 99| L
095920(  340| 216 03 343 219 56.0 460 217|241 L
493220 387|311 05 392 316 56.0 460 168 144 L
6.42880|  486| 345 0.7 49.3 352 60.0 500 107|148 L
19.41260| 413|269 15 428 284 60.0 so0| 172 216 L

CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected

Except for the above table :

adequate margin data below the limits

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(14.06.06)
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Conducted Emission
(11g/High ch./Antenna2)

DATA OF CONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 17:42:21

Applicant © GANON INC. Report No. 27BE0338 HO
Kind of EUT © WLAN MODULE UNIT Power

Mode! No. : CH91108 Temp°C/Humi% 22deg C/ 62%
Serial No. : 55 Operator : Motoya Imura

Mode / Remarks : Transmitting 2462MHz, 11g, 54Mbps, ANT2

LIMIT : FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210

[dBuV] << QP/AV DATA — N O:QPX:AV
0

o AL

——

Anﬂ |
A \

Sk
T
0
A5SM 2M 3M SM M M 2M 3M M ™ 10M 20M 30M
Frequency[Hz]
[dBuV] << QP/AV DATA — L O:QPX:AV
80
40 — J“
\ | i N |
NN RN TN AT L
I | N [ L
YRR I 11 |‘\ ( I H ‘ M\ lm,ﬁll‘n*flw i
2 \U\‘J\" \ {‘ ‘4‘ | i # n w“ w"‘“M |
N Y [ [ J NI
1 i W{/w \ H\,,VLMM'
10 Il ¥ Nn‘ :
0
I5M 2M 3M SM M IM 2M 3M SM M 10M 20M 30M
Frequency[Hz]

CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
(Rx,11b/g Mid ch./Antenna2)
UL Apex Co., Ltd. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2006/11/07 16:01:16
Applicant © CANON INC. Report No. © 27BE0338-HO
Kind of EUT © WLAN MODULE UNIT Power © DC3. 3V
Mode! No. © CH91108 Temp°C/Humi% 1 22deg.C / 62%
Serial No. : 55 Operator : Motoya Imura
Mode / Remarks : Receiving 2437MHz, 11b/g, ANT2
LIMIT © FCC15C §15.207 (QP) / RSS-Gen / RSS-210
FCC15C §15.207 (AV) / RSS-Gen / RSS-210
[dBuV] << QP/AV DATA >> — N O:QPX:AV
80
70

SUT\

N i
NIRRT

) VLY

0
A5M 2M 3M SM M M 2M 3M M ™ 10M 20M 30M
Frequency[Hz]
[dBuV] << QP/AV DATA >> — L O:QPX:AV
80
70

1 ‘W“M

M

) ; n W

\

ASM 2M 3M SM M M

2M 3M M ™ 10M 20M 30M
Frequency[Hz]

CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.

Except for the above table :

adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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6dB Bandwidth

UL Apex Co., Ltd.
Head Office EMC Lab. No.6 Shielded Room

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION 1 FCC15.247(a)(2)/RSS-210A8.2(1)
Model : CHO91108 TEST DISTANCE T -
Sample No. 155 DATE 1 2006/10/03
Power :DC3.3V TEMPERATURE 1 25deg.C.
Mode : Tx (ch Low, Mid, High) HUMIDITY 1 64%
ENGINEER : Motoya Imura

[IEEE802.11b]

Ch Freq. 6dB Bandwidth| Limit
[MHZz] [MHZz] [kHz]

Low 2412.0 8.981 500.0
Mid 2437.0 8.987 500.0
High 2462.0 8.982 500.0

[IEEES02.11g]

Ch Freq. 6dB Bandwidth| Limit
[MHZz] [MHZz] [kHz]

Low 2412.0 16.598 500.0

Mid 2437.0 16.585 500.0

High 2462.0 16.587 500.0
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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6dB Bandwidth
IEEES802.11b
Ch:Low Ch:Mid
i Agilent L ¥ Agilent L
Ref 8 dBm Atten 16 dB Ref B dBm Atten 16 dB
i s iy E==
18 e 19 o
dB/ / \\\ 4B/ f,r’ \\
m’w
LaAv LgAw
Ml 52 M1 52
Center 2.412 @G GHz Span 58 MHz Center 2.437 60 GHz Span 58 MHz
#Res BW 188 kHz #YBH 368 kHz Sweep 4.8 ms (691 pts) #Res BH 180 kHz #YBH 380 kHz Sweep 4.8 ms (601 pts)y
Occupied Bandwidth Occ BN % Pur  99.00 1 Occupied Bandvidth Occ BN % PAr 9900 %
13.4471 MHz xdB - 6.00 B 13.4618 MHz xdB - —6.00 5
Transmit Freq Error  -29.999 kHz Transmit Freq Error  -3.751 kHz
% dB Bandwidth 8.981 MHz % dB Bandwidth 8.987 MHz
Ch:High
¥ Agilent L
Ref 8 dBm Atten 18 dB
e =
10 2
dB/ / \\
LgAw
Ml S2
Center 2.462 00 GHz Span 58 MHz
#Res BH 109 kHz #JBH 300 kHz Sweep 4.8 ms (601 pts)
Occupied Bandwidth Oce BH 7 Pur 9900 7
x dB  -6.00 dB

13.4593 MHz

-10.985 kHz
8.982 MHz

Transmit Freq Error
% dB Bandwidth

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile 1 +81 596 24 8124
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6dB Bandwidth
IEEES02.11g
Ch:Low Ch:Mid
i Agilent # Agilent L
Ref 8 dBm Atten 16 dB Ref B dBm Atten 16 dB
#Pesl #Peal
Log Log ” i
10 Pl 19 PI
dB/ / 4B/
[t Tl
MMN'\, HMM
LaAv LgAw
Ml 52 M1 52
Center 2.412 @G GHz Span 58 MHz Center 2.437 @ Span 58 MHz
#Res BW 188 kHz #YBH 368 kHz Sweep 4.8 ms (691 pts) #Res BH 180 kHz #YBH 380 kHz Sweep 4.8 ms (601 pts)y
Occupied Bandvidth 99.00 7 Occupied Bandvidth Occ BN % PAr 9900 %
16.5009 MHz 600 4B 16.4941 MHz xdB - —6.00 5
Transmit Freq Error  -13.156 kHz Transmit Freq Error  -24.283 kHz
% dB Bandwidth 16.598 MHz % dB Bandwidth 16.585 MHz
Ch:High
= Agilent
Ref 8 dBm Atten 18 dB
#Pea
Log _,‘J? et
16
dB/ M
M"M W"k
LgAw
Ml S2
Center 2.462 00 GHz Span 58 MHz
#Res BH 109 kHz #JBH 300 kHz Sweep 4.8 ms (601 pts)
Occupied Bandwidth 99.00 7
16.5186 MHz -600 4B
Transmit Freq Error  -14.555 kHz
% dB Bandwidth 16.587 MHz

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Maximum Peak OutPut Power

UL Apex Co., Ltd.

Head Office EMC Lab. No.6 Measurement Room

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION  : FCC15.247(b)(3)/RSS-210A8.4(4)
Model : CH91108 TEST DISTANCE : -
Sample No. 155 DATE : 2006/10/03
Power :DC3.3V TEMPERATURE : 25deg.C.
Mode : Tx(ch Low, Mid, High) Antenna port 1 HUMIDITY 1 64%
ENGINEER : Motoya Imura
[IEEES802.11b]
Ch Freq. P/M Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] | [dBm] | [mW] | [dBm] | [mW] [ [dB]
Low ]2412.0 7.76 0.50 10.21 | 18.47 | 70.31 | 30.00 | 1000 | 11.53
Mid |2437.0 7.69 0.50 10.21 | 18.40 | 69.18 | 30.00 | 1000 | 11.60
High |2462.0 7.85 0.50 10.21 | 18.56 | 71.78 | 30.00 | 1000 | 11.44
Sample Calculation:
Result = Reading + Cable Loss (supplied by customer) + Attenuator
[IEEE802.11g]
Ch Freq. P/M Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] | [dBm] | [mW] | [dBm] | [mW] | [dB]
Low |2412.0 12.02 0.50 10.21 | 22.73 ]187.50 [ 30.00 | 1000 | 7.27
Mid [2437.0 12.19 0.50 10.21 | 22.90 |194.98 [ 30.00 | 1000 | 7.10
High |2462.0 12.45 0.50 10.21 | 23.16 [207.01 | 30.00 | 1000 | 6.84

Sample Calculation:

Result = Reading + Cable Loss (supplied by customer) + Attenuator

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Maximum Peak OutPut Power (Reference DATA)

UL Apex Co., Ltd.

Head Office EMC Lab. No.6 Measurement Room

Company : CANON INC. REPORT NO
Equipment : WLAN MODULE UNIT REGULATION
Model : CH91108 TEST DISTANCE :
Sample No. 155 DATE
Power :DC3.3V TEMPERATURE
Mode : Tx(ch Mid) HUMIDITY
ENGINEER
Average power (Reference data for SAR testing) [Port 1]
Mode Freq. P/M__ | Cable | Atten. Result
AVG Reading] Loss
[MHz] [dBm] [dB] [dB] | [dBm] [ [mW]
11b (11Mbps) 2437.0 5.23 0.50 | 10.21 | 15.94 | 39.26
11g (54Mbps) 2437.0 5.29 0.50 | 10.21 | 16.00 | 39.81
Average power (Reference data for SAR testing) [Port 2]
Mode Freq. P/M__ | Cable | Atten. Result
AVG Reading] Loss
[MHz] [dBm] [dB] [dB] | [dBm] | [mW]
11b (11Mbps) 2437.0 5.21 0.50 | 10.21 | 15.92 | 39.08
11g (54Mbps) 2437.0 4.60 0.50 | 10.21 | 15.31 | 33.96
Precheck of the Antenna port
< Antenna Port 1>
Mode Freq. P/M Cable | Atten. Result
PKReading | Loss
[MHz] [dBm] [dB] [dB] | [dBm] [ [mW]
IEEE802.11b/11Mbps| 2437.0 7.69 0.50 | 10.21 | 18.40 | 69.18
IEEES802.11g/54Mbps| 2437.0 12.19 0.50 | 10.21 | 22.90 |194.98
< Antenna Port 2>
Mode Freq. P/M Cable | Atten. Result
PKReading | Loss
[MHz] [dBm] [dB] [dB] | [dBm] [ [mW]
IEEES802.11b/11Mbps| 2437.0 7.69 0.50 ] 10.21 | 18.40 | 69.18
IEEES802.11g/54Mbps| 2437.0 11.79 0.50 | 10.21 | 22.50 |177.83

Sample Calculation:

Result = Reading + Cable Loss (supplied by customer) + Attenuator

: 27BE0338-HO
: FCC15.247(b)(3)/RSS-210A8.4(4)

1 2006/10/03

1 25deg.C.

1 64%

: Motoya Imura

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (below 1GHz)

(11b/Low ch./Antenna 1)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

L Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner

Applicant © CANON [INC.

Kind of EUT © WLAN MODULE UNIT
Mode!| No. : CH91108

Serial No.

Mode / Remarks : Transmitting 2412MHz, 11b,

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / R$SS-210
FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

11Mbps,

Date : 2006/11/06 12:
Report No. : 27BE0338-H0
Power © DC3. 3V
Temp°C/Humi% : 21deg.C / 66%
Operator : Motoya Imura

ANT1, Max axis (Hor:Y Ver:Y)

13:15

— Horizontal

— Vertical
[dBuV/m] << QP DATA § Horizontal
0
60
50 g’
40 T
30 ¥ ? f (f
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]
Antenna Loss& .
Frequency Reading DET Factor Gain Level Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [dBuV/m] [dB] |
133.003 41.8 QP 14.5 =232 33.1| Vert. 43.5 10.4
133.003 38.7 QP 14.5 -23.2 30.0( Hori. 435 13.5
440.004 36.4 QpP 18.8 -21.0 34.2| Hori. 46.0 11.8
440.004 413 QP 18.8 -21.0 39.1| Vert. 46.0 6.9
480.004 375 QP 19.6 -20.8 36.3| Vert. 46.0 9.7
480.318 28.6 QpP 19.6 -20.8 27.4| Hori. 46.0 18.6
502.463 33.7 QrP 19.9 -20.6 33.0| Hori 46.0 13.0
502.463 38.2 QP 19.9 -20.6 37.5| Vert. 46.0 8.5
507.856 382 QP 20.0 -20.6 37.6| Vert. 46.0 8.4
507.856 322 QpP 20.0 -20.6 31.6| Hori. 46.0 14.4
556.204 29.3 QrP 203 -20.4 29.2| Hori 46.0 16.8
556.204 35.0 QpP 203 -20.4 349 Vert. 46.0 111

CHART:WITHOUT FACTOR

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile 1 +81 596 24 8124
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Radiated Spurious Emission (below 1GHz)

(11b/Mid ch./Antennal)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

Applicant : CANON INC.

Kind of EUT © WLAN MODULE UNIT
Model No. : CH91108

Serial No. : 65

Mode / Remarks : Transmitting 2437MHz, 11b,

Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner

Report No.

Power

Temp°C/Humi‘%
Operator

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

Date :

: 27BE0338-HO
© DC3. 3V

© 21deg.C / 66%
: Motoya Imura

11Mbps, ANTT, Max axis (Hor:Y Ver:Y)

2006/11/06 14:32:09

FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210 : lx-!flrli]ml?ml
ertica
o .
[dBuV/m] << QP DATA >> % sglrtl_z%?tal
0
60
50 s
f
40
X i
. | KN
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]
. Antenna Loss& o .
Frequency | Reading | e = oo Gain Level Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [dBuV/m] [dB]
186.006 42.1 QP 16.8 -22.7 36.2| Hori. 435 73
186.006 37.1 QP 16.8 =227 31.2| Vert. 43.5 12.3
440.004 331 QP 18.8 -21.0 30.9| Hori. 46.0 15.1
440.004 384 QP 18.8 -21.0 36.2| Vert. 46.0 9.8
480.004 375 QP 19.6 -20.8 36.3| Vert. 46.0 9.7
480.312 293 QP 19.6 -20.8 28.1| Hori. 46.0 17.9
502.447 380 QP 19.9 -20.6 37.3| Vert. 46.0 8.7
502.447 338 QP 19.9 -20.6 33.1| Hori. 46.0 12.9
507.864 37.8 QP 20.0 -20.6 37.2| Vert. 46.0 8.8
507.864 333 QP 20.0 -20.6 32.7| Hori. 46.0 13.3
556.179 33.8 QP 203 -20.4 33.7| Vert. 46.0 123
556.179 28.5 QP 203 -20.4 28.4| Hori. 46.0 17.6

CHART:WITHOUT FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (below 1GHz)

(11b/High ch./Antennal)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

Applicant : CANON INC.

Kind of EUT © WLAN MODULE UNIT
Model No. : CH91108

Serial No. : 65

Mode / Remarks : Transmitting 2462MHz, 11b,

Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner

Report No.

Power

Temp°C/Humi‘%
Operator

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

Date :

: 27BE0338-HO
© DC3. 3V

© 21deg.C / 66%
: Motoya Imura

11Mbps, ANTT, Max axis (Hor:Y Ver:Y)

2006/11/06 17:51:00

FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210 : l\'!i’lrl‘]ml‘l““l
ertica
o .
[dBuV/m] << QP DATA >> % sglrtl_z%?tal
0
60
50 s
f
40
. i o :
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]
. Antenna Loss& o .
Frequency | Reading | e = oo Gain Level Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [dBuV/m] [dB]
186.002 41.6 QP 16.8 -22.7 35.7| Hori. 435 7.8
186.002 345 QP 16.8 =227 28.6| Vert. 43.5 14.9
320.002 373 QP 17.0 -21.8 32.5| Hori. 46.0 13.5
320.002 36.4 QP 17.0 -21.8 31.6| Vert. 46.0 14.4
440.001 36.2 QP 18.8 -21.0 34.0| Hori. 46.0 12.0
440.001 36.9 QP 18.8 -21.0 34.7| Vert. 46.0 113
480.287 29.9 QP 19.6 -20.8 28.7| Hori. 46.0 173
479.998 344 QP 19.6 -20.8 33.2| Vert. 46.0 12.8
502.073 304 QP 19.9 -20.6 29.7| Hori. 46.0 16.3
502.451 39.1 QP 19.9 -20.6 38.4| Vert. 46.0 7.6
507.824 38.2 QP 20.0 -20.6 37.6| Vert. 46.0 8.4
507.824 31.8 QP 20.0 -20.6 31.2| Hori. 46.0 14.8

CHART:WITHOUT FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)



Test report No.

Page

Issued date
Revised date
FCCID

: 27BE0338-HO-A-2
:370f 73

: November 20, 2006
: February 13, 2007

: AZDCH91108

Radiated Spurious Emission (below 1GHz)
(11g/Low ch./Antennal)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result

DATA OF RADIATED EMISSION TEST

L Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner

2006/11/06 19:47:39

Date :
Applicant © CANON INC. Report No. : 27BE0338-HO
Kind of EUT © WLAN MODULE UNIT Power : DC3.3V
Mode! No. © CH91108 Temp°C/Humi% : 21deg.C / 66%
Serial No. Operator : Motoya Imura

Mode / Remarks : Transmitting 2412MHz,

LIMIT : FCCI5C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

11g, 54Mbps, ANT1, Max axis(Hor:Y Ver:Y)

FCCI5C §15.247(d) 3m, below1GHz:0P / RSS-Gen / RSS-210 — forizontal
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
60
50 (
40
30 $ ? @i
20
10
0
30 50 70 100 200 300 500 700 1000
Frequency [MHz]
Antenna Loss& . . .
Frequency Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHz] [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [om] [dBuV/m] [dB]
133.080 371.1 P 14.5 -23.2 29.0 60 150| Hori. 43.5 14.5
133.080 40.1( P 14.5 -23.2 31.4 60 100 Vert. 43.5 12.1
319. 950 33.4 P 17.0 -21.8 28.6 350 120| Hori 46.0 17.4
319. 955 32.0( QP 17.0 -21.8 27.2 151 100 Vert. 46.0 18.8
426. 639 34.6 P 18.5 =211 32.0 0 120| Hori 46.0 14.0
426. 644 37.1 P 18.5 =211 34.5 151 100| Vert. 46.0 1.5
440. 000 33.0[ @pP 18.8 -21.0 30.8 0 100 Hori. 46.0 15.2
440. 000 35.7 P 18.8 -21.0 33.5 350 134] Vert. 46.0 12.5
502. 275 32.8 P 19.9 -20.6 32.1 235 180| Hori. 46.0 13.9
502.275 37.9 P 19.9 -20.6 37.2 10 100| Vert. 46.0 8.8
507. 925 32.2 P 20.0 -20.6 31.6 187 180| Hori. 46.0 14.4
507. 933 38.0 P 20.0 -20.6 37.4 69 100| Vert. 46.0 8.6

CHART:WITHOUT FACTOR  ANT TYPE : -30MHz

LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz~- HORN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)



Test report No.
Page

Issued date
Revised date
FCCID

: 27BE0338-HO-A-2
:380f 73

: November 20, 2006
: February 13, 2007
: AZDCH91108

Radiated Spurious Emission (below 1GHz)
(11g/Mid ch./Antennal)

*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result

DATA OF RADIATED EMISSION TEST

L Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner

Date : 2006/11/06 21:08:49
Applicant © CANON INC. Report No. © 27BE0338-HO
Kind of EUT © WLAN MODULE UNIT Power © DC3.3V
Mode! No. © CH91108 Temp°C/Humi% © 21deg.C / 66%
Serial No. Operator : Motoya Imura

Mode / Remarks
FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

: Transmitting 2437MHz, 11g, 54Mbps, ANT1,Max axis(Hor:Y Ver:Y)
LIMIT :

FCC15C §15.247(d) 3m, below1GHz:QP / RSS-Gen / RSS-210 : vg:“[%g?\:al
O Horizontal
70 [dBuV/m] << QP DATA >> X Vertical
60
50 |7
40
30 aé EF @
20
10
0
30 50 70 100 200 300 500 700 1000
Frequency [MHz]
Antenna Loss& . .
Frequency Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHz] [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [cm] [dBuV/m] [dB]
133.027 38.5 QP 14.5 -23.2 29.8 300 180 Hori. 43.5 13.7
133.027 41.2 QP 14.5 -23.2 32.5 0 100| Vert. 43.5 11.0
319.990 32.1 QP 17.0 -21.8 21.3 4 180| Hori 46.0 18.7
319.990 32.9 QP 17.0 -21.8 28.1 320 100| Vert. 46.0 17.9
426. 658 36.1 QP 18.5 =211 33.5 170 100| Hori 46.0 12.5
426. 658 36.2 QP 18.5 =211 33.6 155 100| Vert. 46.0 12.4
440. 008 35.0 QP 18.8 -21.0 32.8 176 120| Hori. 46.0 13.2
440. 008 33.2 QP 18.8 -21.0 31.0 350 100| Vert. 46.0 15.0
502. 066 34.1 QP 19.9 -20.6 33.4 0 190| Hori 46.0 12.6
502. 069 37.0 QP 19.9 -20.6 36.3 43 100| Vert. 46.0 9.7
508. 180 31.0 QP 20.0 -20.6 30.4 190 206 Hori 46.0 15.6
508. 292 37.7 QP 20.0 -20.6 3.1 55 100| Vert. 46.0 8.9

CHART:WITHOUT FACTOR

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz~ HORN

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)



Test report No.
Page

Issued date
Revised date
FCCID

: 27BE0338-HO-A-2
:390f 73

: November 20, 2006
: February 13, 2007
: AZDCH91108

Applicant
Kind of EUT
Model No.
Serial No

Mode / Remarks

Radiated Spurious Emission (below 1GHz)

(11g/High ch./Antennal)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result

DATA OF RADIATED EMISSION TEST

Apex Co.,LTD

© GANON INC.
© WLAN MODULE UNIT
: CH91108

: Transmitting 2462MHz,

11g, 54Mbps, ANTT, Max axis(Hor:Y Ver:Y)

Report No.

Power
Temp°C/Humi%

Operator

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

Head Office EMC Lab. No.4 SEMI Anechoic Chamner
Date : 2006/11/06 21:35:48

: 27BE0338-HO
© DG3. 3V

© 21deg.C / 66%
: Motoya Imura

FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210 : cg:%z‘gzt‘al
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
60
50 {
40
30 3 7 ﬁé ‘
20
10
0
30 50 70 100 200 300 500 700 1000
Frequency [MHz]
. Antenna Loss& . .
Frequency Reading DET | Factor | Gain Level Angle | Height Polar. Limit Margin
WHz] [dBuV] [dB/m] [dB dBuV/m] [Deg] [em] [dBuV/m] [dB
163.120 34.9 QP 15.9 -22.9 21.9 86 210 Hori 43.5 15.6
163.120 37.2 QP 15.9 -22.9 30.2 44 102| Vert. 43.5 13.3
319.985 32.4 QP 17.0 -21.8 21.6 10 180| Hori. 46.0 18.4
319.990 32.2 QP 17.0 -21.8 21.4 350 100| Vert. 46.0 18.6
426. 660 36.9 QP 18.5 -21.1 34.3 211 120| Hori. 46.0 1.7
426. 660 37.1 QP 18.5 -21.1 34.5 162 100| Vert. 46.0 1.5
440. 000 32.1 QP 18.8 -21.0 29.9 230 260| Hori. 46.0 16.1
440. 000 33.9 QP 18.8 -21.0 31.7 31 100| Vert 46.0 14.3
502. 052 34.6 QP 19.9 -20.6 33.9 195 180| Hori. 46.0 12.1
502. 221 37.1 QP 19.9 -20.6 36.4 46 100| Vert 46.0 9.6
507.290 33.4 QP 19.9 -20.6 32.7 189 180| Hori 46.0 13.3
507. 324 36.7 QP 19.9 -20.6 36.0 68 100| Vert. 46.0 10.0
CHART:WITHOUT FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz~- HORN

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(14.06.06)



Test report No. : 27BE0338-HO-A-2

Page 140 of 73

Issued date : November 20, 2006
Revised date : February 13, 2007
FCCID : AZDCHY91108

Radiated Spurious Emission (below 1GHz)
(11b/Low ch./Antenna2)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result

DATA OF RADIATED EMISSION TEST

L Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner
Date : 2006/11/06 23:32:57

Applicant © GANON INC. Report No. : 27BE0338-HO

Kind of EUT © WLAN MODULE UNIT Power :

Model No. : CH91108 Temp°C/Humi%  : Zldeg C / 66%
Serial No. 1) Operator : Motoya Imura

Mode / Remarks : Transmitting 2412MHz, 11b, 11Mbps, ANT2, Max axis(Hor:Y Ver:Y)
LIMIT : FCC15C §15.247(d) 3m, below1GHz:QP / RSS-Gen / RSS-210

Except for the data below : adequate margin data below the limits. - Ug:ifg’aﬂ‘:al
O Hor izontal
0 [dBuV/m] << QP DATA >> ertical
60
50 (
40
P % &
30 T é Y
20
10
0
30 50 70 100 200 300 500 700 1000
Frequency [MHz]
. Antenna | loss& . - )
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHz1 [dBuV1 [dB/m] [dB1 [dBuV/m] | [Degl [cm] [dBuV/ml [dB1
186. 004 38.5| QP 16.8 -22.7] 32.6 40 180 Hori. 43.5 10.9
186. 004 35.2 QP 16.8 -22.7] 29.3 84 100| Vert. 43.5 14. 2]
260. 980 30.1| QP 18. 4] -22.1 26. 4] 210 140 Hori. 46.0 19.6
260. 990 31.6| QP 18. 4] -22.1 21.9 0] 100 Vert. 46.0 18.1
439.990 32.1| QP 18.8 -21.0] 29.9 10 105 Hori. 46.0 16.1
439.990 34.5 QP 18.8 -21.0] 32.3 315 130] Vert. 46.0 13.7,
502. 290 32.4 QP 19.9 -20. 6| 31.7 230 120 Hori. 46.0 14.3
502. 290 35.2| QP 19.9 -20.6 34.5 48 100 Vert. 46.0 11. 5]
507. 880 31.7 QP 20. 0} -20. 6| 311 196 170| Hori. 46.0 14.9
507. 880 35.7| QP 20. 0} -20. 6| 35.1 n 100| Vert. 46.0 10. 9]
556. 160 32.6| QP 20.3 -20. 4] 32.5 100 100 Vert. 46.0 13.5
556. 160 31.3 QP 20.3 -20. 4| 31.2 144] 152 Hori. 46.0 14. 8]

CHART:WITHOUT FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27BE0338-HO-A-2
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Issued date : November 20, 2006
Revised date : February 13, 2007
FCCID : AZDCHY91108

Radiated Spurious Emission (below 1GHz)
(11b/Mid ch./Antenna2)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result

Applicant
Kind of

Model No.
Serial No.

Mode / Remarks

DATA OF RADIATED EMISSION TEST

Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner
Date : 2006/11/07 00:15:08

© GANON INC. Report No. : 27BE0338-HO

© WLAN MODULE UNIT Power : .3V

: CH91108 Temp°C/Humi% : 21deg.C / 66%
: bh Operator : Motoya Imura

: Transmitting 2437MHz, 11b, 11Mbps, ANT2, Max axis(Hor:Y Ver:Y)

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

Except for the data below : adequate margin data below the limits. — Ug';g‘c’gfal

O Horizontal

7 [dBuV/m] << QP DATA >> X Vertical

60

50 (

40

% i 9 x © %

[ .

20

10

0

30 50 70 100 200 300 500 700 1000

Frequency [MHz]

Antenna | Loss&

Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHz1 [dBuV] [dB/m] [dB] | [dBuV/ml [Deg] [cm] [dBuV/m] [dB] |
132.992 38.5| QP 14.5 -23.2 29.8 350 161| Hori. 43.5 13.7
132.992 42.8 QP 14.5 -23.2] 34.1 30 100| Vert. 43.5 9.4
186. 060 37.5| QP 16.8 -22.17 31.6 250 250| Hori. 43.5 11.9
186. 060 34.6[ QP 16.8 -22.7] 28.7 270 100| Vert. 43.5 14.8
439. 994 32.2| QP 18.8 -21.0 30.0) 22 100{ Hori. 46.0 16.0
439. 994 34.0 G@P 18.8 -21.0) 31. 8 310, 120| Vert. 46. 0] 14.2
502. 304 33.1] QP 19.9 -20.6 32.4 194 110[ Hori. 46.0 13.6
502. 304 36.2| QP 19.9 -20. 6| 35. 5] 66, 100| Vert. 46. 0] 10.5
507. 834 32.11 QP 20.0 -20.6 31.5 181 190| Hori. 46.0 14.5
507. 860 36.2| QP 20. 0] -20. 6| 35. 6] 70 100| Vert. 46. 0] 10. 4]
556. 200 33.5| QP 20.3 -20. 4] 33.4 160, 180[ Hori. 46.0 12.6
556. 200 32.4| QP 20. 3] =20. 4 32. 3] 140 100| Vert. 46. 0] 13.7

CHART:WITHOUT FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Issued date

Revised date
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: November 20, 2006
: February 13, 2007
: AZDCH91108

Radiated Spurious Emission (below 1GHz)

DATA OF RADIAT

Applicant © GANON
Kind of EUT

Model No

Serial No. : 55

INC.

(11b/High ch./Antenna2)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result

© WLAN MODULE UNIT
: CH91108

Report No.

Power
Temp°C/Humi%

Operator

: 27BE0338-HO
© DGC3. 3V

ED EMISSION TEST

Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner

Date

: 2006/11/07 00:42:30

: 21deg. C / 66%
: Motoya Imura

Mode / Remarks : Transmitting 2462MHz, 11b, 11Mbps, ANT2, Max axis(Hor:Y Ver:Y.
LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

Except for the data below : adequate margin data below the limits. :‘: UZ;{?gQFa
O Horizontal
 [dBuv/ml << QP DATA > 2 forizont
60
50 (
40
30 $ § ?f’ p ¥
20
10
0
30 50 70 100 200 300 500 700 1000
Frequency [MHz]
. Antenna | loss& . A .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHz] [dBuV1 [dB/m] [dB] [dBuV/m] [Degl [cm] [dBuV/m] [dB]
132. 864, 38.0] QP 14.5 -23.2] 29. 3] 10! 160| Hori 43.5 14.2
132. 869 42.0 QP 14.5 -23. 2] 33.3 50 100| Vert. 43.5 10. 2|
186. 068 37.2| QP 16.8 =22.1 31. 3] 120 220| Hori 43.5 12.2
186. 068 35.6| QP 16. 8, -22.7 29.7 100! 100| Vert. 43.5 13. 8]
439.998 33.1 QP 18.8 =21.0] 30. 9] 20 120| Hori 46.0 15.1
439.998 35.1| QP 18. 8 =21. 0] 32.9) 310 120| Vert. 46. 0] 13.1
502. 035 33.1 QP 19.9 =20. 6} 32. 4] 194 110 Hori 46.0 13.6
502. 098 36.7| QP 19. 9. -20. 6| 36.0) 63 100| Vert. 46. 0] 10. 0}
507. 845 32.6| QP 20. 0] =20. 6} 32. 0] 194 100| Hori 46.0 14.0
507. 820 37.1| QP 20.0 ~20. 6| 36. 5 63 100| Vert. 46. 0] 9.5
556. 215 33.0 QP 20. 3] -20. 4] 32. 9] 194 193] Hori 46.0 13.1
556.215 32.7| QP 20.3 -20. 4] 32. 6 63 100| Vert. 46. 0] 13. 4]

CHART:WITHOUT FACTOR

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz- HORN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(14.06.06)



Test report No.
Page

Issued date
Revised date
FCCID

: 27BE0338-HO-A-2
:43 of 73

: November 20, 2006
: February 13, 2007
: AZDCH91108

Applicant
Kind of EUT
Model No.
Serial No.

Mode / Remarks :

Radiated Spurious Emission (below 1GHz)

DATA OF RADIAT

: GANON
© WLA

(11g/Low ch./Antenna2)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

ON_ NG
N MODULE UNIT

: CH91108
: b5

Report No

Pow

er
Temp°C/Humi‘%

Operator

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

ED EMISSION TEST

Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner

Transmitting 2412MHz, 11g, 54Mbps, ANT2, Max axis(Hor:Y Ver:Y)

Date : 2006/11/07 09:21:51
: 27BE0338-HO
© DC3. 3V

© 22deg.C / 62%
. Motoya Imura

FCCI5C §15.247(d) 3m belowlGHz:QP / RSS-Gen / RSS-210 — Horizontal
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
60
“ ]
40 %;
2 5
30 T f il
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]
. Antenna Loss& . .
Frequency Reading DET Factor Gain Level Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [dBuV/m] [dB
120.004 40.4 QpP 13.4 -23.5 30.3| Hori. 435 132
120.004 40.7 QP 13.4 -23.5 30.6| Vert. 435 129
320.005 35.7 QP 17.0 -21.8 30.9| Hori. 46.0 15.1
320.005 356 QP 17.0 -21.8 30.8| Vert. 46.0 152
440.004 37.7 QpP 18.8 -21.0 35.5| Hori. 46.0 10.5
440.004 41.8 QP 18.8 -21.0 39.6| Vert. 46.0 6.4
480.003 327 QP 19.6 -20.8 31.5| Hori. 46.0 14.5
480.003 36.2 QpP 19.6 -20.8 35.0| Vert. 46.0 11.0
502.459 325 QP 19.9 -20.6 31.8| Hori. 46.0 14.2
502.459 383 QP 19.9 -20.6 37.6| Vert. 46.0 8.4
507.832 316 QP 20.0 -20.6 31.0| Hori. 46.0 15.0
507.832 37.8 QpP 20.0 -20.6 37.2| Vert. 46.0 8.8

CHART :WITHOUT FACTOR

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Test report No.
Page

Issued date
Revised date
FCCID

Radiated Spurious Emission (below 1GHz)

(11g/Mid ch./Antenna2)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIAT

Applicant © CANON INC

Kind of EUT © WLAN MODULE UNIT
Mode | No. : CH91108

Serial No. : b5

Mode / Remarks :

ED EMISSION TEST

Apex Co.,LTD Head Office EMC Lab. No.4 SEMI Anechoic Chamner

Date : 2006/11/07 11:14:28

Report No. : 27BE0338-HO
Power : DC3. 3V
Temp°C/Humi%  : 22deg.C / 62%
Operator : Motoya Imura

Transmitting 2437MHz, 11g, 54Mbps, ANT2, Max axis(Hor:Y Ver:Y)

LIMIT : FCC15C §15.247(d) 3m, below1GHz:QP / RSS-Gen / RSS-210 — Horizontal
FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210 o \Slr:ﬁﬂrl‘a
[dBuV/m] << QP DATA >> § Horizontal
70
60
50 a’
40 $ n(
30 T qs $
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]
. Antenna Loss& L .
Frequency Reading DET | Factor Gain Level Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB] | [dBuV/m] [dBuV/m] [dB] |
120.007 40.7 QP 13.4 -23.5 30.6| Hori. 435 129
120.007 40.7 QP 13.4 -23.5 30.6| Vert. 435 129
320.004 37.0 QP 17.0 -21.8 32.2| Hori. 46.0 13.8
320.004 38.6 QP 17.0 -21.8 33.8| Vert. 46.0 12.2
440.003 37.5 QP 18.8 -21.0 35.3| Hori. 46.0 10.7
440.003 419 QP 18.8 -21.0 39.7| Vert. 46.0 6.3
480.003 33.0 QpP 19.6 -20.8 31.8| Hori. 46.0 14.2
480.003 37.0 QpP 19.6 -20.8 35.8| Vert. 46.0 10.2
502.492 322 QpP 19.9 -20.6 31.5| Hori. 46.0 14.5
502.492 382 QpP 19.9 -20.6 37.5| Vert. 46.0 8.5
507.814 312 QP 20.0 -20.6 30.6| Hori. 46.0 15.4
507.814 379 QP 20.0 -20.6 37.3| Vert. 46.0 8.7

CHART:WITHOUT FACTOR

ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz—-1000MHz LOGPERIODIC, 1000MHz— HORN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Issued date : November 20, 2006
Revised date : February 13, 2007
FCCID : AZDCHY91108

Radiated Spurious Emission (below 1GHz)
(11g/High ch./Antenna2)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UC Apex Co.,LTD Head Office ENC Lab. No.4 SEMI Anechoic Chamner
Date : 2006/11/07 12:03:09

Applicant © GANON INC. Report No. © 27BE0338-HO
Kind of EUT ~ : WLAN MODULE UNIT Power : .

Mode!| No. : CH91108 Temp°C/Humi% : 22deg.C / 62%
Serial No. : 55 Operator : Motoya Imura

Mode / Remarks : Transmitting 2462MHz, 11g, 54Mbps, ANT2, Max axis (Hor:Y Ver:Y)
LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210

FCC15C §15.247(d) 3m, belowlGHz:QP / RSS-Gen / RSS-210 _ l\—!g:{ilzb?]t;tal
[dBuV/m] << QP DATA >> g 32:;22?1211
0
60
“ ]
40 $
5 J
30 f \ \
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency[Hz]

Antenna | Loss&

Frequency | Reading DET | Factor Gain Level Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [dBuV/m] [dB] |
120.006 40.8 QP 134 =235 30.7| Hori. 43.5 12.8
120.006 40.8 QP 134 -23.5 30.7| Vert. 43.5 12.8
320.003 359 QP 17.0 -21.8 31.1| Hori. 46.0 14.9
320.003 36.8 QP 17.0 -21.8 32.0| Vert. 46.0 14.0
440.005 38.0 QP 18.8 -21.0 35.8| Hori. 46.0 10.2
440.005 41.6 QP 18.8 -21.0 39.4| Vert. 46.0 6.6
480.002 329 QP 19.6 -20.8 31.7| Hori. 46.0 14.3
480.002 36.9 QP 19.6 -20.8 35.7| Vert. 46.0 103
502.475 319 QP 19.9 -20.6 31.2| Hori. 46.0 14.8
502.475 37.8 QP 19.9 -20.6 37.1| Vert. 46.0 89
507.818 372 QP 20.0 -20.6 36.6| Vert. 46.0 9.4
507.818 31.0 QP 20.0 -20.6 30.4| Hori. 46.0 15.6

CHART:WITHOUT FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)

(11b/Low ch./Antennal)

UL Apex Co., Ltd.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CH91108 TEST DISTANCE : 3/Im
Sample No. :55 DATE : 10/26/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11b 11Mbps 2412MHz, ANT1 HUMIDITY : 54%
Remarks :Hor Y, Ver Y-axis ENGINEER : Takumi Shimada
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 51.4 51.2 26.6 32.7 2.1 0.0 47.4 472 74.0 26.6 26.8
2 2400.0 60.3 59.7 26.6 32.7 2.1 0.0 56.3 55.7 74.0 17.7 18.3
3 4824.0 64.7 60.5 30.9 31.5 3.2 1.4 68.7 64.5 74.0 5.3 9.5
4 7236.0 42.5 43.7 353 324 3.9 1.2 50.5 51.7 74.0 23.5 223
5 9648.0 48.0 46.2 37.6 33.0 4.8 1.0 58.4 56.6 74.0 15.6 17.4
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12060.0 - - - - - - - - 74.0 - -
7 14472.0 - - - - - - - - 74.0 - -
8 | 16884.0 - B B B B B B B 74.0 B B
9 19296.0 - - - - - - - - 74.0 - -
10 ] 21708.0 - - - - - - - - 74.0 - -
11 ] 24120.0 44.6 44.8 38.7 31.8 8.0 0.0 50.0 50.2 74.0 24.0 23.8
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 39.5 38.6 26.6 32.7 2.1 0.0 35.5 34.6 54.0 18.5 19.4
2 2400.0 51.3 51.0 26.6 32.7 2.1 0.0 47.3 47.0 54.0 6.7 7.0
3 4824.0 48.6 45.7 30.9 31.5 3.2 1.4 52.6 49.7 54.0 1.4 4.3
4 7236.0 31.8 30.5 353 324 3.9 1.2 39.8 38.5 54.0 14.2 15.5
5 9648.0 39.9 34.8 37.6 33.0 4.8 1.0 50.3 452 54.0 3.7 8.8
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12060.0 - - - - - - 54.0 - -
7 14472.0 - - - - - - - - 54.0 - -
8 16884.0 - - - - - - - - 54.0 - -
9 19296.0 - - - - - - - - 54.0 - -
10 ] 21708.0 - - - - - - - - 54.0 - -
11 24120.0 33.1 33.1 38.7 31.8 8.0 0.0 38.5 38.5 54.0 15.5 15.5

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)
(11b/Mid ch./Antennal)

UL Apex Co., Ltd.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CHI91108 TEST DISTANCE : 3/Im
Sample No. :55 DATE : 10/26/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11b 11Mbps 2437MHz, ANT1 HUMIDITY : 54%
Remarks :Hor Y, Ver Y-axis ENGINEER : Takumi Shimada
PK DETECT  (RBW: 1MHz, VBW: 1MHz)
No. | FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 63.7 62.4 31.0 31.5 3.2 1.4 67.8 66.5 74.0 6.2 7.5
2 7311.0 42.4 42.4 354 325 3.9 1.1 50.3 50.3 74.0 23.7 23.7
3 9748.0 46.2 443 37.6 33.1 4.8 1.1 56.6 54.7 74.0 17.4 19.3
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 - - - - - - - - 74.0 - -
5 14622.0 - - - - - - - - 74.0 - -
6 17059.0 - - - - - - - - 74.0 - -
7 19496.0 - - - - - - - - 74.0 - -
8 21933.0 - - - - - - - - 74.0 - -
9 24370.0 46.3 45.4 38.4 31.7 8.0 0.0 51.5 50.6 74.0 22.5 23.4
AV DETECT (RBW: 1MHz, VBW: 10Hz)
No. | FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 49.1 47.5 31.0 31.5 3.2 14 53.2 51.6 54.0 0.8 24
2 7311.0 30.9 31.0 354 325 3.9 1.1 38.8 38.9 54.0 152 15.1
3 9748.0 36.3 34.4 37.6 33.1 4.8 1.1 46.7 44.8 54.0 7.3 9.2
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 - - - - - - - - 54.0 - -
5 14622.0 - - - - - - - - 54.0 - -
6 17059.0 - - - - - - - - 54.0 - -
7 19496.0 - - - - - - - - 54.0 - -
8 21933.0 - - - - - - - - 54.0 - -
9 24370.0 33.2 33.2 38.4 31.7 8.0 0.0 38.4 38.4 54.0 15.6 15.6

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)
(11b/High ch./Antennal)

UL Apex Co., Ltd.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CHI91108 TEST DISTANCE : 3/Im
Sample No. :55 DATE : 10/26/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11b 11Mbps 2462MHz, ANT1 HUMIDITY : 54%
Remarks :Hor Y, Ver Y-axis ENGINEER : Takumi Shimada
PK DETECT (RBW: 1MHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 50.5 51.8 26.8 32.6 2.2 0.0 46.9 48.2 74.0 27.1 25.8
2 4924.0 62.8 64.1 31.1 31.5 3.2 1.4 67.0 68.3 74.0 7.0 5.7
3 7386.0 44.8 42.4 35.6 32.5 3.9 1.1 52.9 50.5 74.0 21.1 23.5
4 9848.0 48.2 48.0 37.6 33.1 4.9 1.2 58.8 58.6 74.0 15.2 15.4
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12310.0 - - - - - - - - 74.0 - -
5 14772.0 - - - - - - - - 74.0 - -
6 17234.0 - - - - - - - - 74.0 - -
7 19696.0 - - - - - - - - 74.0 - -
8 22158.0 - - - - - - - - 74.0 - -
9 24620.0 46.1 453 38.3 31.5 8.0 0.0 51.4 50.6 74.0 22.6 23.4
AV DETECT (RBW:1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 38.7 40.0 26.8 32.6 2.2 0.0 35.1 36.4 54.0 18.9 17.6
2 4924.0 48.2 49.4 31.1 31.5 3.2 1.4 52.4 53.6 54.0 1.6 0.4
3 7386.0 32.2 30.8 35.6 32.5 3.9 1.1 40.3 38.9 54.0 13.7 15.1
4 9848.0 40.9 39.5 37.6 33.1 4.9 1.2 51.5 50.1 54.0 2.5 3.9
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12310.0 - - - - - - - - 54.0 - -
5 14772.0 - - - - - - - - 54.0 - -
6 17234.0 - - - - - - - - 54.0 - -
7 19696.0 - - - - - - - - 54.0 - -
8 22158.0 - - - - - - - - 54.0 - -
9 24620.0 33.4 33.4 38.3 31.5 8.0 0.0 38.7 38.7 54.0 15.3 15.3

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)

(11g/Low ch./Antennal)

UL Apex Co., Ltd.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CH91108 TEST DISTANCE : 3/lm
Sample No. 055 DATE : 10/26/2006
Power :DC3.3V TEMPERATURE 1 22deg.C
Mode : WLAN 11g 54Mbps 2412MHz, ANTI HUMIDITY 1 54%
Remarks :Hor Y, Ver Y-axis ENGINEER : Takumi Shimada
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 64.3 64.1 26.6 327 2.1 0.0 60.3 60.1 74.0 13.7 13.9
2 4824.0 62.8 59.9 30.9 31.5 32 1.4 66.8 63.9 74.0 7.2 10.1
3 7236.0 45.9 443 35.3 324 3.9 1.2 53.9 52.3 74.0 20.1 21.7
4 9648.0 47.0 47.8 37.6 33.0 4.8 1.0 57.4 58.2 74.0 16.6 15.8
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12060.0 - - - - - - - - 74.0 - -
6 14472.0 - - - - - - - - 74.0 - -
7 16884.0 - - - - - - - - 74.0 - -
8 19296.0 - - - - - - - - 74.0 - -
9 21708.0 - - - - - - - - 74.0 - -
10 | 24120.0 45.7 44.8 38.7 31.8 8.0 0.0 51.1 50.2 74.0 22.9 23.8
AV DETECT (RBW: IMHz, VBW: 10Hz)
No.| FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 44.4 44.7 26.6 32.7 2.1 0.0 40.4 40.7 54.0 13.6 13.3
2 4824.0 49.6 47.7 309 31.5 32 1.4 53.6 51.7 54.0 0.4 2.3
3 7236.0 33.0 31.3 35.3 324 39 1.2 41.0 39.3 54.0 13.0 14.7
4 9648.0 339 34.5 37.6 33.0 4.8 1.0 443 44.9 54.0 9.7 9.1
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12060.0 - - - - - - - - 54.0 - -
6 14472.0 - - - - - - - - 54.0 - -
7 16884.0 - - - - - - - - 54.0 - -
8 19296.0 - - - - - - - - 54.0 - -
9 21708.0 - - - - - - - - 54.0 - -
10 | 24120.0 33.0 33.0 38.7 31.8 8.0 0.0 38.4 38.4 54.0 15.6 15.6
20dBc¢(Fundamental 2412MHz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR ‘ VER Factor GAIN LOSS Filter HOR ‘ VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [ 24120 [ 916 [ 927 | 267 | 327 T 21 [ 00 [ 877 [ 888 - - -
2 | 24000 [ 611 [ 628 | 266 | 327 [ 21 [ 00 | 571 | 588 [Funda-20aB] 10.6 | 10.0
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)

(11g/Mid ch./Antennal)

UL Apex Co., Ltd.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CH91108 TEST DISTANCE : 3/1m
Sample No. 055 DATE : 10/26/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11g 54Mbps 2437MHz, ANTI HUMIDITY : 54%
Remarks :Hor Y, Ver Y-axis ENGINEER : Takumi Shimada
PK DETECT (RBW: IMHz, VBW: IMHz)
No.| FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 60.2 59.5 31.0 31.5 32 1.4 64.3 63.6 74.0 9.7 10.4
2 7311.0 43.7 44.7 35.4 32.5 3.9 1.1 51.6 52.6 74.0 224 214
3 9748.0 46.0 51.3 37.6 33.1 4.8 1.1 56.4 61.7 74.0 17.6 12.3
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 - - - - - - - - 74.0 - -
5 14622.0 - - - - - - - - 74.0 - -
6 17059.0 - - - - - - - - 74.0 - -
7 19496.0 - - - - - - - - 74.0 - -
8 21933.0 - - - - - - - - 74.0 - -
9 24370.0 44.8 45.4 38.4 31.7 8.0 0.0 50.0 50.6 74.0 24.0 23.4
AV DETECT (RBW: 1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 49.2 48.6 31.0 31.5 32 1.4 53.3 52.7 54.0 0.7 1.3
2 7311.0 31.4 32.0 35.4 32.5 39 1.1 39.3 39.9 54.0 14.7 14.1
3 9748.0 33.1 39.0 37.6 33.1 4.8 1.1 43.5 49.4 54.0 10.5 4.6
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 - - - - - - - - 54.0 - -
5 14622.0 - - - - - - - - 54.0 - -
6 17059.0 - - - - - - - - 54.0 - -
7 19496.0 - - - - - - - - 54.0 - -
8 21933.0 - - - - - - - - 54.0 - -
9 24370.0 33.2 33.1 38.4 31.7 8.0 0.0 38.4 38.3 54.0 15.6 15.7

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)
(11g/High ch./Antennal)

UL Apex Co., Ltd.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model : CH91108 TEST DISTANCE : 3/Im
Sample No. 055 DATE 1 10/26/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11g 54Mbps 2462MHz, ANT1 HUMIDITY : 54%
Remarks :Hor Y, Ver Y-axis ENGINEER : Takumi Shimada
PK DETECT (RBW: 1MHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER PK HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 60.8 63.3 26.8 32.6 2.2 0.0 57.2 59.7 74.0 16.8 14.3
2 4924.0 58.3 57.3 31.1 31.5 3.2 1.4 62.5 61.5 74.0 11.5 12.5
3 7386.0 45.5 45.4 35.6 32.5 3.9 1.1 53.6 53.5 74.0 20.4 20.5
4 9848.0 46.9 45.7 37.6 33.1 4.9 1.2 57.5 56.3 74.0 16.5 17.7
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 - - - - - - - - 74.0 - -
6 14772.0 - - - - - - - - 74.0 - -
7 17234.0 - - - - - - - - 74.0 - -
8 19696.0 - - - - - - - - 74.0 - -
9 22158.0 - - - - - - - - 74.0 - -
10 | 24620.0 45.4 46.1 38.3 31.5 8.0 0.0 50.7 51.4 74.0 23.3 22.6
AV DETECT (RBW: 1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 45.1 46.8 26.8 32.6 2.2 0.0 41.5 432 54.0 12.5 10.8
2 4924.0 47.4 46.0 31.1 31.5 3.2 1.4 51.6 50.2 54.0 2.4 3.8
3 7386.0 33.0 33.6 35.6 32.5 3.9 1.1 41.1 41.7 54.0 12.9 12.3
4 9848.0 37.3 33.9 37.6 33.1 4.9 1.2 47.9 44.5 54.0 6.1 9.5
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 - - - - - - - - 54.0 - -
6 14772.0 - - - - - - - - 54.0 - -
7 17234.0 - - - - - - - - 54.0 - -
8 19696.0 - - - - - - - - 54.0 - -
9 22158.0 - - - - - - - - 54.0 - -
10 | 24620.0 33.7 33.6 38.3 31.5 8.0 0.0 39.0 38.9 54.0 15.0 15.1

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)

(Rx 11b/g,Mid ch./Antennal)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model : CH91108 TEST DISTANCE : 3/Im
Sample No. 155 DATE : 10/05/2006
Power :DC3.3V TEMPERATURE : 25deg.C
Mode : WLAN Receiving 2437MHz, ANT1 HUMIDITY : 68%
Remarks :Hor Y, Ver Y-axis ENGINEER : Takumi Shimada
PK DETECT (RBW: 1MHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER PK HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1064.0 58.7 53.0 25.8 35.2 1.5 0.0 50.8 45.1 74.0 23.2 28.9
2 1352.7 54.8 55.2 26.0 344 1.7 0.0 48.1 48.5 74.0 25.9 25.5
3 2437.0 43.0 43.5 29.1 32.7 2.2 0.0 41.6 42.1 74.0 32.4 31.9
AV DETECT (RBW: 1IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1064.0 53.3 45.2 25.8 35.2 1.5 0.0 45.4 373 54.0 8.6 16.7
2 1352.7 332 31.1 26.0 344 1.7 0.0 26.5 244 54.0 27.5 29.6
3 2437.0 30.0 30.0 29.1 32.7 2.2 0.0 28.6 28.6 54.0 25.4 25.4

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
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Radiated Spurious Emission (above 1GHz)

(11b/Low ch./Antenna2)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model : CHI91108 TEST DISTANCE : 3/1m
Sample No. 158 DATE : 10/15/2006
Power :DC3.3V TEMPERATURE 1 22deg.C
Mode : WLAN 11b 11Mbps 2412MHz, ANT2 HUMIDITY : 58%
Remarks :Hor Y, Ver Y-axis ENGINEER : Hiroka Umeyama
PK DETECT  (RBW:1MHz, VBW: IMHz)
No. | FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 55.1 525 29.1 32.8 2.2 0.0 53.6 51.0 74.0 204 23.0
2 4824.0 455 535 33.4 31.6 3.5 1.4 522 60.2 74.0 21.8 13.8
3 7236.0 50.0 51.9 37.3 32.1 4.3 1.2 60.7 62.6 74.0 133 114
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12060.0 51.6 503 40.6 33.0 5.8 1.7 572 55.9 74.0 16.8 18.1
5 14472.0 - - - - - - - - 74.0 - -
6 16884.0 - - - - - - - - 74.0 - -
7 19296.0 - - - - - - - - 74.0 - -
8 21708.0 - - - - - - - - 74.0 - -
9 24120.0 45.8 43.4 39.8 31.4 8.1 0.0 52.8 50.4 74.0 21.2 23.6
AV DETECT  (RBW: 1MHz, VBW: 10Hz)
No.| FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 44.0 42.0 29.1 32.8 2.2 0.0 42.5 40.5 54.0 11.5 13.5
2 4824.0 41.5 33.8 33.4 31.6 3.5 1.4 48.2 40.5 54.0 5.8 13.5
3 7236.0 38.6 39.1 37.3 32.1 43 1.2 49.3 49.8 54.0 4.7 4.2
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12060.0 40.5 41.8 40.6 33.0 5.8 1.7 46.1 47.4 54.0 7.9 6.6
5 14472.0 - - - - - - - - 54.0 - -
6 16884.0 - - - - - - - - 54.0 - -
7 19296.0 - - - - - - - - 54.0 - -
8 21708.0 - - - - - - - - 54.0 - -
9 24120.0 34.7 34.8 39.8 31.4 8.1 0.0 41.7 41.8 54.0 12.3 12.2
20dBc(Fundamental 2412M Hz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR ‘ VER Factor GAIN LOSS Filter HOR ‘ VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2412.0 102.9 100.3 29.1 32.8 22 0.0 101.4 98.8 - - -
2 2400.0 61.2 575 29.1 32.8 22 0.0 59.7 56.0 |Funda-20dB| 21.7 22.8
3 9648.0 50.3 54.6 39.5 33.1 5.0 1.0 62.7 67.0  |Funda-20dB| 18.7 11.8
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile 1 +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)
(11b/Mid ch./Antenna2)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model : CH91108 TEST DISTANCE : 3/Im
Sample No. 158 DATE : 10/15/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11b 11Mbps 2437MHz, ANT2 HUMIDITY : 58%
Remarks :Hor Y, Ver Y-axis ENGINEER : Hiroka Umeyama
PK DETECT  (RBW: IMHz, VBW: IMHz)
No.| FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER PK HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 | 48740 | 409 | 464 | 335 | 316 | 35 | 14 | 477 | 532 | 740 | 263 | 208
2 | 73110 | 487 [ 485 | 374 | 322 | 43 | 11 | 593 | 590 | 740 | 147 [ 149
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
3 | 121850 | 47.0 48.1 40.6 32.9 5.8 1.7 52.7 53.8 74.0 21.3 20.2
4 | 14622.0 - - - - - - - - 74.0 - -
5 | 17059.0 - - - - - - - - 74.0 - -
6 | 19496.0 - - - - - - - - 74.0 - -
7 | 219330 - - - - - - - - 74.0 - -
8 | 243700 | 455 46.8 39.8 31.1 8.2 0.0 52.9 54.2 74.0 21.1 19.8
AV DETECT  (RBW: IMHz, VBW: 10Hz)
No.| FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [ 48740 [ 321 [ 387 [ 335 | 316 [ 35 [ 14 ] 389 [ 455 [ 540 [ 151 | 85
2 | 73110 | 410 | 417 | 374 | 322 a3 | 11 | 517 | 523 | 540 | 23 | 17
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
3 | 121850 | 36.5 38.3 40.6 32.9 5.8 1.7 42.2 44.0 54.0 11.8 10.0
4 | 14622.0 - - - - - - - - 54.0 - -
5 | 17059.0 - - - - - - - - 54.0 - -
6 | 19496.0 - - - - - - - - 54.0 - -
7 | 21933.0 - - - - - - - - 54.0 - -
8 | 243700 | 342 34.2 39.8 31.1 3.2 0.0 41.6 41.6 54.0 12.4 12.4
20dBc(Fundamental 2412M Hz) (RBW: 100kHz, VBW: 300kHz)
No.| FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR | VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] _ [[dBuv/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2412.0 102.9 100.3 29.1 32.8 2.2 0.0 101.4 98.8 - - -
2 9748.0 45.6 47.5 39.6 33.1 5.0 1.1 58.2 60.1 |Funda-20dB] 23.2 18.7

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No.

: 27BE0338-HO-A-2

Page :550f 73

Issued date : November 20, 2006
Revised date : February 13, 2007
FCCID : AZDCHY91108

Radiated Spurious Emission (above 1GHz)

(11b/High ch./Antenna2)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CHI91108 TEST DISTANCE : 3/Im
Sample No. 158 DATE : 10/15/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11b 11Mbps 2462MHz, ANT2 HUMIDITY : 58%
Remarks :Hor Y, Ver Y-axis ENGINEER : Hiroka Umeyama
PK DETECT  (RBW: 1MHz, VBW: 1MHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 55.7 55.6 29.2 32.7 23 0.0 54.5 54.4 74.0 19.5 19.6
2 4924.0 42.6 46.4 33.6 31.6 3.5 14 49.5 53.3 74.0 24.5 20.7
3 7386.0 49.3 50.9 37.5 322 4.3 1.1 60.0 61.6 74.0 14.0 12.4
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12310.0 44.5 44.1 40.6 32.8 5.9 1.6 50.3 49.9 74.0 23.7 24.1
5 14772.0 - - - - - - - - 74.0 - -
6 17234.0 - - - - - - - - 74.0 - -
7 19696.0 - - - - - - - - 74.0 - -
8 22158.0 - - - - - - - - 74.0 - -
9 24620.0 46.8 46.5 39.9 30.8 8.2 0.0 54.6 54.3 74.0 19.4 19.7
AV DETECT (RBW: 1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 455 443 29.2 32.7 23 0.0 443 43.1 54.0 9.7 10.9
2 4924.0 29.9 32.9 33.6 31.6 3.5 1.4 36.8 39.8 54.0 17.2 14.2
3 7386.0 41.2 39.2 37.5 322 43 1.1 51.9 49.9 54.0 2.1 4.1
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12310.0 32.5 334 40.6 32.8 5.9 1.6 383 39.2 54.0 15.7 14.8
5 14772.0 - - - - - - - - 54.0 - -
6 17234.0 - - - - - - - - 54.0 - -
7 19696.0 - - - - - - - - 54.0 - -
8 22158.0 - - - - - - - - 54.0 - -
9 24620.0 34.9 34.8 39.9 30.8 8.2 0.0 42.7 42.6 54.0 11.3 11.4
20dBc(Fundamental 2412MHz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR \ VER Factor GAIN LOSS Filter HOR ‘ VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2412.0 102.9 100.3 29.1 32.8 2.2 0.0 101.4 98.8 - - -
2 9848.0 42.5 44.4 39.7 33.2 5.0 1.2 55.2 57.1 |Funda-20dB| 26.2 21.7

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
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Radiated Spurious Emission (above 1GHz)
(11g/Low ch./Antenna2)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CH91108 TEST DISTANCE : 3/lm
Sample No. 158 DATE : 10/15/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11g 54Mbps 2412MHz, ANT2 HUMIDITY : 58%
Remarks :Hor Y, Ver Y-axis ENGINEER : Hiroka Umeyama
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 65.4 65.1 29.1 32.8 2.2 0.0 63.9 63.6 74.0 10.1 10.4
2 4824.0 48.6 50.8 33.4 31.6 3.5 1.4 553 57.5 74.0 18.7 16.5
3 7236.0 55.4 57.7 37.3 32.1 43 1.2 66.1 68.4 74.0 7.9 5.6
4 9648.0 52.4 52.4 39.5 33.1 5.0 1.0 64.8 64.8 74.0 9.2 9.2
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12060.0 512 522 40.6 33.0 5.8 1.7 56.8 57.8 74.0 17.2 16.2
6 14472.0 - - - - - - - - 74.0 - -
7 16884.0 - - - - - - - - 74.0 - -
8 19296.0 - - - - - - - - 74.0 - -
9 21708.0 - - - - - - - - 74.0 - -
10 24120.0 47.9 45.4 39.8 31.4 8.1 0.0 54.9 52.4 74.0 19.1 21.6
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR [ VER
[MHZz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 50.5 50.2 29.1 32.8 22 0.0 49.0 48.7 54.0 5.0 5.3
2 4824.0 355 40.9 334 31.6 35 1.4 422 47.6 54.0 11.8 6.4
3 7236.0 40.5 40.0 373 32.1 4.3 1.2 51.2 50.7 54.0 2.8 33
4 9648.0 372 36.2 39.5 33.1 5.0 1.0 49.6 48.6 54.0 4.4 5.4
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12060.0 36.3 392 40.6 33.0 5.8 1.7 41.9 44.8 54.0 12.1 9.2
6 14472.0 - - - - - - - - 54.0 - -
7 16884.0 - - - - - - - - 54.0 - -
8 19296.0 - - - - - - - - 54.0 - -
9 21708.0 - - - - - - - - 54.0 - -
10 24120.0 35.0 34.9 39.8 31.4 8.1 0.0 42.0 41.9 54.0 12.0 12.1
20dBc(Fundamental 2412MHz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR \ VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [ 24120 [ 977 9.9 ] 29.1 | 32.8 [ 22 ] 0.0 [ 962 T 984 ] - - I -
2 | 24000 | 650 66.7 | 29.1 | 32.8 | 22 ] 0.0 | 635 | 652 [Funda-20dB| 127 | 132
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
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Radiated Spurious Emission (above 1GHz)
(11g/Mid ch./Antenna2)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CHI91108 TEST DISTANCE : 3/Im
Sample No. 158 DATE : 10/15/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11g 54Mbps 2437MHz, ANT2 HUMIDITY : 58%
Remarks :Hor Y, Ver Y-axis ENGINEER : Hiroka Umeyama
PK DETECT  (RBW: 1MHz, VBW: 1MHz)
No. | FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 44.6 48.7 335 31.6 3.5 1.4 51.4 55.5 74.0 22.6 18.5
2 7311.0 54.3 57.4 374 322 43 1.1 64.9 68.0 74.0 9.1 6.0
3 9748.0 55.5 51.5 39.6 33.1 5.0 1.1 68.1 64.1 74.0 5.9 9.9
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 46.9 49.3 40.6 32.9 5.8 1.7 52.6 55.0 74.0 214 19.0
5 14622.0 - - - - - - - - 74.0 - -
6 17059.0 - - - - - - - - 74.0 - -
7 19496.0 - - - - - - - - 74.0 - -
8 21933.0 - - - - - - - - 74.0 - -
9 24370.0 46.9 47.0 39.8 31.1 8.2 0.0 54.3 54.4 74.0 19.7 19.6
AV DETECT (RBW:1MHz, VBW: 10Hz)
No. | FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.0 31.7 359 335 31.6 3.5 14 38.5 42.7 54.0 15.5 11.3
2 7311.0 39.5 43.1 374 322 43 1.1 50.1 53.7 54.0 3.9 0.3
3 9748.0 39.4 38.9 39.6 33.1 5.0 1.1 52.0 51.5 54.0 2.0 2.5
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 35.8 36.4 40.6 32.9 5.8 1.7 41.5 42.1 54.0 12.5 11.9
5 14622.0 - - - - - - - - 54.0 - -
6 17059.0 - - - - - - - - 54.0 - -
7 19496.0 - - - - - - - - 54.0 - -
8 21933.0 - - - - - - - - 54.0 - -
9 24370.0 34.2 34.2 39.8 31.1 8.2 0.0 41.6 41.6 54.0 12.4 12.4

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz)

(11g/High ch./Antenna2)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CH91108 TEST DISTANCE : 3/lm
Sample No. 058 DATE : 10/15/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN 11g 54Mbps 2462MHz, ANT2 HUMIDITY : 58%
Remarks :Hor Y, Ver Y-axis ENGINEER : Hiroka Umeyama
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR [ VER PK HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 70.4 73.6 29.2 32.7 2.3 0.0 69.2 72.4 74.0 4.8 1.6
2 4924.0 46.1 48.6 33.6 31.6 3.5 1.4 53.0 55.5 74.0 21.0 18.5
3 7386.0 52.0 57.5 37.5 32.2 43 1.1 62.7 68.2 74.0 11.3 5.8
4 9848.0 51.4 49.4 39.7 33.2 5.0 1.2 64.1 62.1 74.0 9.9 11.9
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 46.4 46.7 40.6 32.8 5.9 1.6 522 52.5 74.0 21.8 21.5
6 14772.0 - - - - - - - - 74.0 - -
7 17234.0 - - - - - - - - 74.0 - -
8 19696.0 - - - - - - - - 74.0 - -
9 22158.0 - - - - - - - - 74.0 - -
10 | 24620.0 47.3 45.4 39.9 30.8 8.2 0.0 55.1 53.2 74.0 18.9 20.8
AV DETECT (RBW:1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR [ VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 48.9 522 29.2 32.7 23 0.0 47.7 51.0 54.0 6.3 3.0
2 4924.0 30.9 31.9 33.6 31.6 3.5 1.4 37.8 38.8 54.0 16.2 15.2
3 7386.0 39.2 43.1 37.5 322 4.3 1.1 49.9 53.8 54.0 4.1 0.2
4 9848.0 35.8 343 39.7 33.2 5.0 1.2 48.5 47.0 54.0 5.5 7.0
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 33.6 349 40.6 32.8 5.9 1.6 39.4 40.7 54.0 14.6 13.3
6 14772.0 - - - - - - - - 54.0 - -
7 17234.0 - - - - - - - - 54.0 - -
8 19696.0 - - - - - - - - 54.0 - -
9 22158.0 - - - - - - - - 54.0 - -
10 | 24620.0 34.8 34.8 39.9 30.8 8.2 0.0 42.6 42.6 54.0 11.4 11.4

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile
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: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)
(Rx 11b/g,Mid ch./Antenna2)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 27BE0338-HO
Equipment : WLAN MODULE UNIT REGULATION : FCC 15.247(d)/RSS-210A8.5
Model :CH91108 TEST DISTANCE : 3/lm
Sample No. 158 DATE : 10/15/2006
Power :DC3.3V TEMPERATURE : 22deg.C
Mode : WLAN Receiving 2437MHz, ANT2 HUMIDITY : 58%
Remarks :Hor Y, Ver Y-axis ENGINEER : Hiroka Umeyama
PK DETECT  (RBW: IMHz, VBW: IMHz)
No.| FREQ S/A READING ANT AMP | CABLE]| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 | 19973 | 482 | 443 | 286 | 330 | 21 | 00 | 459 | 420 | 740 | 281 | 320
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
2 [243700 ] 457 [ 458 | 398 [ 311 [ 82 | o0 [ 531 [ 3532 [ 740 [ 209 [ 208
AV DETECT  (RBW: IMHz, VBW: 10Hz)
No. | FREQ S/A READING ANT AMP | CABLE]| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 | 19973 | 414 | 342 | 286 | 330 | 21 | 00 | 391 | 319 [ 540 | 149 | 221
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
2 [243700 | 342 [ 341 | 398 | 310 [ 82 | 00 [ 416 [ 415 | 540 [ 124 [ 125

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Spurious Emission
IEEE802.11b,Ch: Low
30MHz-1GHz 1GHz-5GHz
3 Agilent L L
Mkrl 452.8 MHz Mkre 4.826 GHz
sefk@ dBm Atten 10 dB -68.99 dBm Atten 16 dB -60.26 dBm
&
Log
18
dB/
ol ol i F
-23.5 -23.5
dBm dBm / Jﬂ
LgAy Lofv [t
51 52 51 52
M3 FC| . Start 1.068 GHz Stop 5.086 GHz
AR © #Res BH 100 kHz #YBH 308 kHz Sweep 382.3 ms (601 pts)
£(F): ﬂ Marker  Trace Type X Ruis Aunplitude
FTun 1 @ Freq 2.467 EHz -3.58 dBn
R e S _ - H @ Freg 4.828 BHz -68.28 dBn
Start 30.8 MHz Stop 1.860 0 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 92.72 ms (601 pts)
5GHz-10GHz 10GHz-15GHz
3 Agilent L L
Mkre 7.233 GHz Mkrl 13.858 GHz
Ref @ dBm Atten 10 dB -73.72 dBm Ref 8 dBm Atten 16 dB -72.98 dBm
Peak Peak
Log Log
18 19
dB/ dB/
1
1] ¢ L]
—235 2 ! —235
dBm dBm
Lo BN SmuS— [ Lofiv
51 52 51 52
Start 5.008 GHz Stop 10.068 GHz M3 FC
#Res BH 180 kHz #UBW 300 kHz Sween 477.9 ms (601 pts) AR 1
Marker  Trace Type K Rxie Amplitude £ | o i dostion
1 @ i 9658 BH -57.85 dB)
2 a3 Fron 2233 Biie 3573 dEn g:” e R e B
Start 10.009 GHz Stop 12,088 GHz
#Res BH 106 kHz #UBH 308 kHz Sweep 477.9 ms (601 pts)
15GHz-20GHz 20GHz-25GHz
- Agilent L Agilent L
Mkrl 17.317 GHz Mkrl 24.983 GHz
Ref 6 dBm Atten 16 dB —73.87 dBm Ref @ dBm Atten 18 dB —-70.22 dBm
Peak Peak
Log Log
1a 18
dB/ 4B/
Dl 1]
-23.5 -235
dBm dBm
LgAv LgAv
51 s2 S1 52
M3 FC| M3 FC
AR \ A
£0F): £ L ]
FTun WWMWMM . R B IR T L e et L T P S
St S
Start 15.086 GHz Stop 20.068 GHz Start 20.000 GHz Stop 25.068 GHz
#Res BH 109 kHz #/BW 300 kHz Sweep 477.9 ms (601 pts) #Res BH 108 kHz #VBW 308 kHz Sweep 477.9 ms (601 pts)
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Conducted Spurious Emission
IEEE802.11b,Ch: Mid
30MHz-1GHz 1GHz-5GHz
i Agilent L i Agilent L
Mkrl 474.6 MHz Mkr2 2.433 GHz
Ref 6 dBm Atten 16 dB -72.65 dBm Ref @ dBm Atten 16 dB -4.57 dBm
Peak Peak
Log Log
18 18
dB/ dB/
0]] ol H :
—-246 -24.6
dBm dBm ‘// \ Km
Lafy LoAv st
51 s2 S1 82
M3 FC Start 1.808 GHz Stop 5.000 GHz
AR 1 #Res BH 186 kHz #YBH 306 kHz Sweep 382.3 ms (6O pts)
£ Marker  Trace Typa W Rxis Anplituda
FTun 1 @ Freg 4.880 GHz 62,99 dBu
Sup - e LY e e 2 3 Freg 2.433 GHz —4.57 dBn
Start 30.6 MHz Stop 1.008 @ GHz
#Res B 100 kHz #WBH 368 kHz Sweep 92.72 ms (601 pts)
S5GHz-10GHz 10GHz-15GHz
L Agilent L
Mkr2 7.317 GHz Mkrl 13.867 GHz
Atten 18 dB —74.45 dBm Ref @ dBm Atten 18 dB -73.18 dBm
Peak
Log
18
dB/
ol s i)
24 . ] 248
dBm B
LgAw MXM“M WJI LAy
51 82 S1 82
Start 5.000 GHz Stop 10.000 GHz M3 FC|
#Res BH 100 kHz #BH 300 kHz Sweep 477.9 ms (601 pts) AA N
Marker  Trace Type H Axis Fnplitude £ M
1 @ F 9.758 GH -B6.55 dB M
2 &) Frea 7317 o TRaa8 EIS“ bttt ittt
Start 10.008 GHz Stop 15.008 GHz

#Res BH 100 kHz

#YBH 300 kHz Sweep 477.9 ms (BAL pts)

15GHz-20GHz

20GHz-25GHz

Mkrl 16.250 GHz

Agilent

Mkrl 24958 GHz

#Res B 108 kHz #UBH 300 kHz Sweep 477.9 ms (601 pts)

#Res BH 109 kHz

Ref @ dBm Atten 18 dB —72.79 dBm Ref @ dBm Atten 18 dB -70.41 dBm
Peak Peak
Log Log
16 18
dB/ dB/
o] ol
246 -24.6
dBm dBm
Lgfv LgAw
5182 S1 82
M3 FC M3 FC|
AR . AR L
£(f): £0f): e
FTun WMMWNMWMWWW e e e R I e
Sup Sup
Start 15.008 GHz Stop 20.098 GHz Start 20.086 GHz Stop 25.686 GHz

#UBH 300 kHz Sweep 477.9 ms (661 pts)
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Conducted Spurious Emission
IEEES802.11b,Ch: High
30MHz-1GHz 1GHz-5GHz
i Agilent L i Agilent L
Mkrl 508.4 MHz Mkrl 2.468 GHz
Ref 6 dBm Atten 16 dB -73.39 dBm Ref @ dBm Atten 16 dB -3.99 dBm
Peak Peak
Log Log
18 18
dB/ dB/
I
: ;
aBm. gBmI \\ j
LaAv LoAv
51 s2 S1 82
M3 FC Start 1.808 GHz Stop 5.000 GHz
AR N #Res BH 106 kHz #YBH 306 kHz Sweep 382.3 ms (6O pts)
£ ﬁ Marker  Trace Typa W Rxis Anplituda
FTun 1 @ Frea 2,460 GHz -3.99 dEw
SWD n - o y o p o] 2 3 Freq 4.927 GHz -E4.21 dBm
Start 30.6 MHz Stop 1.008 @ GHz

#Res BH 100 kHz

#YBH 300 kHz

S5GHz-10GHz 10GHz-15GHz
L L
Mkr2 7.383 GHz Mkrl 13.242 GHz
Atten 18 dB -73.94 dBm Ref @ dBm Atten 18 dB -73.29 dBm
Peak
Log
18
dB/
o] ol
—242 A 242
dBm B
LgAv L . L foees LgAv
51 82 S1 82
Start 5.000 GHz Stop 10.000 GHz M3 FC|
#Res BH 100 kHz #BH 300 kHz Sweep 477.9 ms (601 pts) AA .
Marker  Trace Type H Axis Fnplitude £ .
1 @ F 9.858 GH -59.05 dB ity
2 @ Frea 7:383 o 304 dew gsn iy b
Start 10.008 GHz Stop 15.008 GHz

Sweep 477.9 ms (BAL pts)

15GHz-20GHz

20GHz-25GHz

#Res BH 100 kHz #YEW 300 kHz

Sweep 477.9 ms (601 pts)

#Res BH 109 kHz

#VBH 300 kHz

L L

Mkrl 17.156 GHz Mkrl 24.325 GHz
Ref @ dBm Atten 18 dB —74.08 dBm Ref @ dBm Atten 16 dB —78.68 dBm
Peak Peak
Log Log
19 16
dB/ dB/
1] Dl
-24.2 -24.2
dBm dBm
Lgfv LgAw
$1 82 S1 82
M3 FC M3 FC

AR AR 5

£(f): £0f): |
Fur “WNMWW"MM L ETun bt st it o et 0 A g
Sup Swp
Start 15.008 GHz Stop 20.008 GHz Start 26.000 GHz Stop 25.000 GHz

Sweep 477.9 ms (661 pts)
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Conducted Spurious Emission
IEEES802.11g,Ch: Low
30MHz-1GHz 1GHz-5GHz
- Agilent L Agilent L
Mkrl 458.3 MHz Mkrl 2.487 GHz
Ref 6 dBm Atten 16 dB —71.55 dBm Ref @ dBm Atten 18 dB -6.53 dBm
Peak Peak
Log Log
1a 18
dB/ 4B/ |
. :
dBm’ dBn z ; jnl
LgAv LgAv
51 s2 51 52
M3 FC| Start 1660 GHz Stop 5.006 GHz
AR 1 #Res BH 100 kHz #UBKH 3080 kHz Sweep 382.3 ms (601 pts)
£(F) Z\ Marker  Trace Type W Rxis Anplitude
FTun 1 3 Freg 2.407 BHz -B.53 dBn
Sup e — 2 &3] Freq 4.828 EHz -68.11 dEn
Start 30.0 MHz Stop 1.888 B GHz
#Res BH 109 kHz +#/BW 300 kHz Sweep 92.72 ms 601 pts)
5GHz-10GHz 10GHz-15GHz
# Agilent L L
Mkr2  9.658 GHz Mkrl 13.988 GHz
Ref @ dBm Atten 16 dB -65.89 dBm Ref @ dBm Atten 18 dB —-73.58 dBm
Peak Peak
Loy Log
16 18
4B/ dB/
Dl 2 1]
aéB.S 1 K aéE.S
m m
LgAy WM J LgAv
51 82 M1 52
Start 5.000 GHz Stop 10,000 GHz M3 FC|
#Res BH 100 kHz #UBKH 300 kHz Sweep 477.9 ms (601 pts) AR 4
Marker  Trace Type X Axis finplitude £ -1 I
1 3 Fi 7.233 BH -72.28 dB
2 Ea; F:ZE 3550 BHe 8509 dbm EIS” [t/ g WMWWW
Start 10.000 GHz Stop 15,000 GHz
#Res BH 100 kHz #UBMH 388 kHz Sweep 477.9 ms (BO1 pts)
15GHz-20GHz 20GHz-25GHz
3 Agilent L Agilent L
Mkrl 17.175 GHz Mkrl 24.983 GHz
Ref @ dBm Atten 10 dB -72.29 dBm Ref @ dBm Atten 19 dB —70.33 dBm
Peak Peak
Log Log
18 18
dB/ dB/
1] Dl
-26.5 -26.5
dBm dBm
LgAy Laf
51 52 S1 52
M3 FC| M3 FC
An s AR
£(f): £fx: NEN———
FTun R, DA b i b 0 FTun Do o) |
Swp Snip
Start 15.909 GHz Stop 20,088 GHz Start 20009 GHz Stop 25009 GHz
#Res BH 160 kHz #UBH 300 kHz Sweep 477.9 ms (601 pts) #Res B 108 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts)
UL Apex Co., Ltd.
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Conducted Spurious Emission
.
IEEE802.11g,Ch: Mid
30MHz-1GHz 1GHz-5GHz
L L
Mkrl 477.8 MHz Mkrl 2.449 GHz
Ref © dBm Atten 10 dB -71.95 dBm Atten 10 dB -5.09 dBm
Peak [
Log i
10 I
4B/ H
ol i il 5
=251 -25.1 If\
dBm dBm j{
LgAv LAy ) o
5182 S1 82
M3 FC Start 1.008 GHz Stop 5.000 GHz
AR 1 #Res BH 186 kHz #UYBH 300 kHz Sweep 382.3 ms (681 pts)
£ ﬁ Marker  Trace Type ¥ Axis Anplitude
ETun 1 @ Freg 2.440 GHz -5.89 dBn
Sup T R e — — 2 @ Freq 4.873 GHz -61.19 dBn
Start 30.0 MHz Stop 1.006 @ GHz
#Res BH 100 kHz #JBH 300 kHz Sweep 92,72 ms (681 pts)
5GHz-10GHz 10GHz-15GHz
Agilent L Agilent L
Mkrz 3.750 GHz Mkrl 12183 GHz
Ref @ dBm Atten 18 dB -59.38 dBm Ref @ dBm Arten 18 dB -72.98 dBm
Peak Peak
Log Log
16 18
dB/ dB/
2
0]] & ol
-25.1 1 ﬂ -25.1
dBm dBm
Loy P L L
51 82 5182
Start 5.800 GHz Stop 10.098 GHz M3 FC|
#Res BW 108 kHz #VBH 368 kHz Sweep 477.9 ms (681 pts) AR 1
Marker  Trace Type HAuis FAnplituda £(F): WKMW
- (ot W, ]
1 @ F 7.3088 GH 72.88 dB
2 [ F:E 9.750 EH; -59.38 dE'.: gg” iV SRSV il
Start 10.088 GHz Stop 15.980 GHz
#Res BH 108 kHz #YBH 308 kHz Sween 477.9 ms (681 pts)
15GHz-20GHz 20GHz-25GHz
L L
Mkrl 17.308 GHz Mkrl 24.767 GHz
Eefk@ dBm Atten 18 dB —73.03 dBm Arten 18 dB -70.58 dBm
&a
Log
16
dB/
u]] ol
-25.1 -25.1
dBm B
LgAv LgAv
5152 SL s
M3 FC M3 FC|
AR . An i
£ £0: P
FTun RRTRRPRLN ) [ et [, | ot ETun W%WW
Sun Swip
Start 15,008 GHz Stop 20.088 GHz Start 20.008 GHz Stop 25.980 GHz
#Res BW 100 kHz #YBH 308 kHz Sween 477.9 ms (681 pts) #Res BH 108 kHz #YBH 308 kHz Sween 477.9 ms (681 pts)
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Conducted Spurious Emission
IEEES802.11g,Ch: High
30MHz-1GHz 1GHz-5GHz
L Agilent L
Mkrl 500.4 MHz Mkrl 2.467 GHz
Ref & dBm Atten 10 dB ~72.74 dBm | Ref @ dBm Ftten 10 dB ~7.06 dBm
Peak Peak o
Log Log
10 10 |
dB/ B/ I
|
Il
D|271 DI271 i 1
aBm- aBm- "/’J ..,JK\
Lgfv LgAw o
ML 52 ML 32
M3 FC| Start 1,508 BHz Stop 5.808 BHz
AR n #Res BH 186 kHz #UYBH 300 kHz Sweep 382.3 ms (681 pts)
£ ﬁ Marker  Trace Type ¥ Rxis Anplitude
FTun 1 @) Freq 2,467 Gz -7.86 dBn
Swp Tt R e SRR YT ey 2 (€3] Freg 4.927 GHz -66.42 dBu

Start 30.0 MHz
#Res BH 100 kHz

#YEH 300 kHz

Stop 1.006 @ GHz
Sweep 92,72 ms (681 pts)

5GHz-10GHz 10GHz-15GHz
Agilent L Agilent L
Mkr2 7.383 GHz Mkrl 13.925 GHz
Ref @ dBm Atten 16 dB —72.54 dBm Ref @ dBm Atten 16 dB —73.46 dBm
Peak Peak
Log Log
10 10
dB/ dB/
o] Pl I |
=271 2 £ -27.1
dBm dBm
LaAv 4 P LoAy
51 82 5182
Start 9.060 GHz Stop 18.008 GHz M3 FC
#Res BW 108 kHz #VBH 368 kHz Sweep 477.9 ms (681 pts) AR 1
Marker  Trace Type H Axis FAnplituda £(F): VW""R*
1 & F 9.858 GH -BE.37 dB flnmhrtrit]
2 @ F:E 7.383 EH; ~72.54 dE'.: gg” bt e 1
Start 18.600 GHz Stop 15.608 GHz
#Res BH 108 kHz #YBH 308 kHz Sween 477.9 ms (681 pts)
15GHz-20GHz 20GHz-25GHz
L Agilent L
Mkrl 17.333 GHz Mkrl 24.867 GHz
Ref @ dBm Atten 18 dB —73.11 dBm Ref @ dBm Atten 16 dB —78.81 dBm
Peak Peak
Log Log
18 16
dB/ dB/
1] ]
=271 -27.1
dBm B
LgAv LgAv
sl 82 51 S2
M3 FC M3 FC
AR N An L
£ £ | e
FTun famsebon MWWW [ I (5 T R L L, et i, g0
Sun Swp
Start 15.688 GHz Stop 28.00@ GHz Start 28.600 GHz Stop 25.608 GHz
#Res BW 180 kHz #YBH 308 kHz Sween 477.9 ms (681 pts) #Res BH 108 kHz #YBH 308 kHz Sween 477.9 ms (681 pts)
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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+WBH 308 kHz
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Conducted Spurious Emission
IEEES802.11b/11g,Rx
30MHz-1GHz 1GHz-5GHz
i Agilent L ¥ Agilent L
Mkrl 508.4 MHz Mkrl 3.089 GHz
Ref -18 dBm #Atten @ dB -98.62 dBm Ref -18 dBm #fAtten B dB -57.98 dBm
Peak Peak
Log Log
18 18
dB/ dB/
0]] ol
235 -23.5
dBm dBm
LaRy LoAv
51 52 51 2]
M3 FC M3 FC|
AR AR
£ £ i
FTun : FTun Soride, )
Swp |l y ORI TN P e 4 AUTRRTHIS P Swp M T et s At - ~ "
Start 30.6 MHz Stop 1.008 @ GHz Start 1.0608 GHz Stop 5.008 GHz

Sweep 382.3 ms (6O pts)

#Res BW 189 kHz

+WBH 308 kHz

Sweep 477.9 ms (601 pts) #Res BH 180 kHz #YBH 300 kHz

5GHz-10GHz 10GHz-15GHz
Agilent L Agilent L
Mkrl 7.175 GHz Mkrl 13.433 GHz
Ref -19 dBm #Atten @ dB -56.09 dBm Ref -1@ dBm #Atten 8 dB -§2.99 dBm
Peak Peak
Log Log
16 18
dB/ dB/
o] ol
-235 -23.5
dBm B
Lafv LgAw
51 82 S1 82
M3 FC M3 FC|
AR AR .
£(£: 1 £(f) i
ET“” st i) [P o Fonping, ET““ S ETNEE O
W R
Start 5.800 GHz Stop 10.098 GHz Start 10.008 GHz Stop 15.008 GHz

Sweep 477.9 ms (BAL pts)

15GHz-20GHz

20GHz-25GHz

Agilent L Agilent L
Mkrl 17.183 GHz Mkrl 24.742 GHz
Ref -18 dBm #Atten @ dB —83.09 dBm Ref 18 dBm #ftten 8 dB —50.38 dBm
Peak Peak
Log Log
19 16
dB/ dB/
1] Dl
-235 -235
dBm dBm
LaAv LgAv
$1 82 S1 82
M3 FC M3 FC
AR . AR 5
£(f): £0f): A ]
FTun [ g o oo o FERYE NN W o el rees B IS S R S E s SRS
Sup Swp
Start 15.008 GHz Stop 20.008 GHz Start 26.000 GHz Stop 25.000 GHz
#Res B 108 kHz #UBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 186 kHz #UBH 300 kHz Sweep 477.9 ms (661 pts)
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Conducted emission Band Edge compliance

IEEE802.11b

Ch:Low Ch:High
L ¥ Agilent L
Mkrd 2.398 50 GHz Mkr3 2,477 80 GHz
Ref @ dBm Atten 10 dB -42.97 dBm Ref @ dBm Atten 16 dB -48.64 dBm
Peak T Feak [&
Log L log [~*
16 19
o/ a5/
: y
T
| H
ol ol 4
-23.3 -24.4
B dBm
LgAw LAy
51 82 31 52
Center 2.395 08 GHz Span 5@ MHz | Center 2.485 00 GHz Span 50 MHz
#Res BH 108 kHz #YBH 368 kHz Sweep 4.8 ms (681 pts) #Res BH 180 kHz #VBH 300 kHz Sveen 4.8 ms (601 pts)
Marker  Trace Type H Axis Anplitude Marker  Trace Type A Azis Amplitude
1 3 Freq 2.390 00 GHz -56.54 B 1 3 Freq 2.481 25 GHz —4.44 dEm
2 3 Freq 2.489 50 GHz -3.29 dBn 2 3 Freq 2.483 58 GHz -E8.48 dBm
El 5] Freq 2,488 88 GHz -47.76 dBn 3 @ Freq 2.477 88 GHz -48.84 dBw
] @ Freq 2.399 58 GHz -42.97 den
IEEES802.11g
Ch:Low Ch:High
Agilent L
Mkr2 2.487 92 GHz
Ref @ dBm Atten 18 dB —7.68 dBm Ref @ dBm Atten 18 dB
Peak ° Peak
Log 7 Log T
16 18
dB/ B/ b,
.
[reetrvr?
Dl ol e ot
=277 -27.2
dBm B
LgAw LAy
51 82 S1 82
Center 2.395 00 GHz Span 58 MHz Center 2.485 60 GHz Span 58 MHz
#Res BH 180 kHz #BH 300 kHz Sweep 4.8 ms (601 pts) #Res BH 106 kHz #UBH 306 kHz Sweep 4.8 ms (601 pts)
Marker  Trace Type W fixis finplitude Marker  Trace Type W fxis finplitude
1 €] Freq 2.399 8 GHz -58.25 dBu 1 A Freq 2.465 B8 GHz -7.17 dBn
2 @ Frea 2.487 92 GHz -7.58 dBn 2 3 Freg 2.489 50 GHz -46.22 dBu
3 @ Freq 2.408 88 BHz -38.83 dBu

UL Apex Co., Ltd.

Head Office EMC Lab.
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Power Density

UL Apex Co., Ltd.

Head Office EMC Lab. No.6 Shielded Room

COMPANY : CANON INC. REGULATION  : FCC15.247(e)/RSS-210A8.2(2)
QUIPMENT : WLAN MODULE UNIT TEST DISTANCE : -
MODEL : CH91108 DATE : 2006/10/03
SAMPLE NO. : 55 TEMPERATURE : 25deg.C.
POWER : DC3.3V HUMIDITY 1 64%
MODE : Tx (ch Low, Mid, High) ENGINEER : Motoya Imura
[TEEES802.11b]
Ch Freq. Reading Cable | Atten. | Result | Limit | Margin
[MHZz] [dBm] [dB] [dB] [dBm] | [dBm] [dB]
Low 2412.0 -20.72 0.50 10.21 | -10.01 8.00 18.01
Mid 2437.0 -19.76 0.50 10.21 -9.05 8.00 17.05
High 2462.0 -19.70 0.50 10.21 -8.99 8.00 16.99
[IEEE802.11g]
Ch Freq. Reading Cable | Atten. | Result | Limit | Margin
Loss
[MHz] [dBm] [dB] [dB] [dBm] | [dBm] [dB]
Low 2412.0 -23.32 0.50 1021 | -12.61 8.00 20.61
Mid 2437.0 -23.56 0.50 10.21 | -12.85 8.00 20.85
High 2462.0 -22.34 0.50 1021 | -11.63 8.00 19.63

Sample Calculation:
Result = Reading + Cable Loss + Attenuator
Sample Calculation:
Result = Reading + Cable Loss (supplied by customer)+ Attenuator

UL Apex Co., Ltd.
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Power Density
IEEES802.11b
Ch:Low Ch:Mid
¥ Agilent L ¥ Agilent L
Mkrl 2.411 245 GHz Mkrl 2.437 669 GHz
Ref © dBm Atten 10 dB -20.72 dBm Ref @ dBm Atten 10 dB -19.76 dBm
#Peak #Peak
Log Log
18 18
4B/ B dB/ 1
e T e e M i AR
4 s Son ¥ |’| [ (LAdA, i i |'\| ¥ T A 1 T T W ¥ T T
Lgfv LgAw
51 82 5182
M3 FS M3 FS)
AR AR
£(f: £01):
50k 50k
Sup Sup
Center 2.412 008 GHz ~ Span 1.5 MHz Center 2.437 6088 GHz Span 1.5 MHz

#Res B 3 kHz

#UBH 108 kHz #Sweep 500 s (601 pts)_ #Res BH 3 kHz

#VBH 109 kHz

#Sweep 50O s (501 pts)_

Ch:High

¥ Agilent

Ref 8 dBm

L
Mkrl 2.461 529 GHz

Atten 16 dB -19.78 dBm

#Pea
Log

18
dB/ L

ir

Vi

LaRy

51 82

M3 F3S

£(F):
50k

Swn

Center 2.462 000 GHz
#Res BH 3 kHz

Span 1.5 MHz
#Sween 500 5 (601 pts)

#YBH 108 kHz

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Power Density
IEEES02.11g
Ch:Low Ch:Mid
Agilent ¥ Agilent
Mkrl 2.411 692 GHz Mkrl 2.436 634 GHz
Ref @ dBm Atten 18 dB -23.32 dBm Ref @ dBm Atten 18 dB -23.96 dBm
#Peak #Peak
Log Log
16 18
dB/ dB/
- WM{M' A
1
Lafv LgAw
51 82 S1 82
H3 F$ H3 F3)
AR AR
£(6: £(£)
258k 50k
Swp Swp
Center 2.412 068 GHz Span 1.5 MHz Center 2.437 600 GHz Span 1.5 MHz
#Res B 3 kHz #YBH 168 kHz #Sweep 500 5 (661 pts) #Res BH 3 kHz #YBH 180 kHz #Sweep 500 5 (6O pts)
Ch:High
# Agilent
Mkrl 2.461 694 GHz
Ref @ dBm Atten 18 dB -22.34 dBm
#Peak
Log
16
dB/
o WMMW‘MMMW
W
LgAw
5182
M3 F$
AR
£(6:
258k
Swp
Center 2.462 008 GHz Span 1.5 MHz
#Res BH 3 kHz #WBH 168 kHz #Sweep 500 5 (661 pts)
UL Apex Co., Ltd.
Head Office EMC Lab.
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99% Occupied Bandwidth
IEEES802.11b
Ch:Low Ch:Mid
¥ Agilent L ¥ Agilent L
Ref 18 dBm Atten 26 dB Ref 18 dBm Arten 28 dB
#Peak #Peak
Log Log
10 & e T) ¢
dB/ dB/
——— | I n—— |
S
LaAv LoAv
Ml 52 M1 52
Center 2.412 @G GHz Span 58 MHz Center 2.437 60 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (691 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)y
Occupied Bandwidth Occ BH % Pur  99.60 1 Occupied Bandwidth Occ BH % Pur  99.00 %
13.7832 MHz xdB - 6.00 B 13.7895 MHz xdB - —6.00 5
Transmit Freq Error  -54.942 kHz Transmit Freq Error  -37.077 kHz
% dB Bandwidth 10.478 MHz % dB Bandwidth 16.447 MHz
Ch:High
Agilent L
Ref 18 dBm Atten 20 dB
#Peak
L
1o o] e
dB/
LgAw
Ml S2
Center 2.462 00 GHz Span 58 MHz
#Res BH 1 MHz #JBH 3 MHz Sweep 1 ms (601 pts)
Occupied Bandvwidth Occ BH 7 Pur 9988 7
13.7896 MHz ®dB 6.00 &5
Transmit Freq Error  —44.505 kHz
% dB Bandwidth 10.475 MHz
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99%Occupied Bandwidth
IEEES02.11g
Ch:Low Ch:Mid
¥ Agilent L ¥ Agilent L
Ref 10 dBm Atten 20 dB Ref 18 dBm Atten 20 dB
#Peak #Poak
L L
o o “o Ty o o
4B/ dB/
I A e
T
Lgfv LgAw
Ml §2 M1 $2)
Center 2.412 @6 GHz Span 58 MHz Center 2.437 00 GHz Span 50 MHz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (GO1 prs) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth occ Bz Pur 99007 | Occupied Bandwidth Oce BH Z Pur  95.00 %
185177 MHz *xdB - -6.00 &5 185160 MHz xdB 6.0 &5
Transmit Freq Error  -77.562 kHz Transmit Freq Error  -2.664 kHz
% dB Bandwidth 16.894 MHz % dB Bandwidth 16.984 MHz
Ch:High
i Agilent L
Ref 18 dBm Atten 26 dB
#Peak
L
i o o
dB/
]
]
LaRy
Ml 52
Center 2.462 06 GHz Span 58 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (691 pts)
Occupied Bandwidth Occ BH % Pur 9980 7
18.4909 MHz xdB - 6.00 B
Transmit Freq Error  -14.062 kHz
% dB Bandwidth 16.783 MHz
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APPENDIX 3:Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Test Item | Calibration Date *
Interval (month)
MSA-03 Spectrum Analyzer Agilent E4448A AT 2006/09/13 * 12
MRENT-34 | Power sensor Anritsu MA2411B AT 2006/04/25 * 12
MRENT-35 [Power Meter Anritsu ML2496A AT 2006/04/25 * 12
MAT-20 Attenuator(10dB)(abovelGHz) |HIROSE AT-110 AT 2006/01/10 * 12
ELECTRIC
CO.,LTD.
MDPS-04 DC Power Supply KENWOOD TMI |PWI18-1.3AT AT Pre Check
MOS-14 Thermo-Hygrometer Custom CTH-180 AT 2006/01/19 * 24
MAEC-03 Anechoic Chamber TDK Semi Anechoic Chamber 3m [RE 2006/03/03 * 12
MSA-03 Spectrum Analyzer Agilent E4448A RE 2006/09/13 * 12
MHA-20 Horn Antenna 1-18GHz Schwarzbeck BBHA9120D RE 2006/04/06 * 12
MCC-56 Microwave Cable 1G-26.5GHz | Suhner SUCOFLEX104 RE 2006/04/15 * 12
MAT-20 Attenuator(10dB)(abovelGHz) |HIROSE AT-110 RE 2006/01/10 * 12
ELECTRIC
CO.,LTD.
MPA-11 MicroWave System Amplifier Agilent 83017A RE 2006/03/27 * 12
MOS-12 Thermo-Hygrometer Custom CTH-180 RE 2006/01/19 * 24
MSTW-14 | EMI measurement program TSJ TEPTO-DV RE /CE
MHA-01 Horn Antenna 18-26.5G EMCO 3160-09 RE 2006/01/09 * 12
MHEF-05 High Pass Filter 3.5-24GHz Tokimec TF323DCA RE 2006/01/24 * 12
MAEC-04 Anechoic Chamber TDK Semi Anechoic Chamber 3m |RE /CE 2006/03/06 * 12
MSA-05 Spectrum Analyzer Advantest R3273 RE /CE 2006/05/20 * 12
MHA-21 Horn Antenna 1-18GHz Schwarzbeck BBHA9120D RE 2006/08/17 * 12
MCC-57 Microwave Cable 1G-26.5GHz | Suhner SUCOFLEX104 RE 2006/04/15 * 12
MPA-12 MicroWave System Amplifier Agilent 83017A RE 2006/03/27 * 12
MHA-17 Horn Antenna 15-40GHz Schwarzbeck BBHA9170 RE 2006/04/15 * 12
MOS-15 Thermo-Hygrometer Custom CTH-180 RE /CE 2006/01/19 * 24
MIM-07 Measure PROMART SEN1955 RE -
MLS-06 LISN(AMN) Schwarzbeck NSLK8127 CE (AE) 2006/02/06 * 12
MLS-07 LISN(AMN) Schwarzbeck NSLK8127 CE (EUT) | 2006/02/06 * 12
MTA-07 Terminator MCL BTRM-50 CE/CS 2006/02/06 * 12
MTR-02 Test Receiver Rohde & Schwarz | ESCS30 CE 2006/02/02 * 12
MCC-50 Coaxial cable UL Apex - CE 2006/03/09 * 12

The expiration date of the calibration is the end of the expired month.
All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

Test Item:

CE: AC Main Conducted Emission
RE: Radiated Spurious Emission
AT: Antenna Terminal tests
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